casecoitingersoll.com

093¢

Compact Tractors
220-S/N 9734870 & After
222-S/N 9736998 & After
224-S/N 9738335 & After
444-S/N 9739739 & After
Parts Catalog 1375




REVISION RECORD LOG

COMPACT TRACTORS

— 220 - S/N 9734870 & AFTER
NO. INSERTED 222 - S/N 9736998 & AFTER
L 224 - S/N 9738335 & AFTER
2. 444 - S/N 9739739 & AFTER
3. Parts Catalog 1375
4. Port Publ. 2500
5. Published February 1978

Printed in U.S.A.

casecoltingersoll.com

J | Case
A Tenneco Company

Service Parts Supply

700 State Street
Racine, Wisconsin 53404



casecoltingersoll.com



CASE 220, 222, 224 AND 444 COMPACT TRACTORS

1

ENGINE MODEL, SERIAL AND

SERIAL NUMBER SPECIFICATION NUMBER
TRACTOR MODEL DESIGNATIONS ENGINE MODEL DESIGNATIONS
220 TRACTOR K-241-AS C24784

SPEC. PF46746D

K-301-AS C24785
222 TRACTOR SPEC. PF47612D

K-321-AS C24786
224 TRACTOR SPEC. PF60324D

K-321-AS C24786
444 TRACTOR SPEC. PF60324D

When using this catalog, nqtice the reference to
serial numbers of various components noted here and
SERIAL NUMBERS listed in the “description’’ copy. By referring to

correct serial numbers, proper parts identification
will be assured.

casecoltingersoll.com




GENERAL INFORMATION

Indexes

This parts Catalog is arranged for easy identification of
Genuine CASE Service Parts. An alphabetical index is
provided at the front of this Catalog to locate the major
groups or assemblias. A numerical index at the rear of the
Catalog gives the part numbers and the pages on which
they are described.

{llustrations

All parts are illustrated in “Exploded Views” which
show the individua! parts in their normal relationship to
each other. Reference numbers are used in the illustra-
tions. These numbers correspond to those in the ’Refer-
ence Number” column and are followed by the part
number, description and quantity required.

Orders

Orders should plainly specify correct part number, full
description, quantity required, machine model and engine
model, machine and engine serial numbers, method of
shipment and shipping address.

Changes

When changes to the machine make it necessary,
revised pages for this book will be issued. The revised
pages will be issued with the same page number as those
they replace and the “issue” number and date will be
advanced.

It is imperative that revised Parts Book pages be in-
serted into their respective Parts Books as soon as received.
Failure to do so will lead to confusion and defeat the
purpose of the book.

Indented Description

Indented parts in the descriptive list are a part of the preceding assembly or sub-assembly.
The quantity shown in the “Number Required” column is the number of parts used on a machine except where parts are
indented in descriptive list. In this case the quantity shown is the number required for the preceding assembly or sub-

assembly.

REF. PART NO. DESCRIPTION REQ'D

A 55159 CYLINDER ASSY -rear steering . . « v« e v v v v v v v mme o v s nsaoneannensos 1
28 A 56208 SOCKET ASSY -rearcylinder . ... .. ittt iiae e 1
29 A 55956 PLUG - adjusting, SOCKEt @SSy . « « v o v v v e e v oo e v mm e ea e e 1
30 A 55957 SEAT -socketball . . . o i ittt i i e i i e e 2
31 A 56210 SPRING -SOCKEL . v v v it it e e ettt st e me e e saan s 1
32 A 56209 SEAT -50CKet SPIiNG. + v vt i vt e e m e e s e e 1
33 G 45175 CLAMP ASSY -50CKEL@SSY + v v v v v vt v e e v vs e man oo m s 1

16- 836 BOLT -1/2" x2-1/4" NF.heX. . o o i i i i e i e aans 1
34 132- 104 PIN -cotter, 3/18" X 3 . . it e e e e e e e 1
35 A 55889 STUD - ball, socket & cylinder . . ... oo i ittt 2
36 13- 410 BOLT-1/4" x5/8 ' N.C.,, hBX. o o oo i i it et e ettt i it a e s aaae s 4
37 92- 4 LOCKWASHER - 1/4” SAE . . . v it e i et i e e i e es 4

Terms ““Right Hand’' and “‘Left Hand"’

“Right Hand” and “Left Hand” sides of this machine are determined by 'standing at the rear of the unit and facing in the

direction of forward travel.

casecoltingersoll.com



“—

ALPHABETICAL INDEX ‘ 3

ENGINE SECTION

220 224 220 224
222 444 222 444
Page Page
AirCleaner. .. .. ....c.ouu. < T 5 Filter, Breather........... 7 e 9
Battery .. .....covinennn B9 . 59 Flywheel................ 1719 ... o 21
Breaker Contacts. . ........ 63 ... 63 Fuel Pump .............. 25 L. 25
Breather, Crankcase ....... 2 g Fuel Strainer. . .. ......... 25 e 25
Camshaft. . .............. 7 e 9 Fuel System . . ........... 25 e 25
Carburetor .............. 2527 e 25-27 Gasket Kits. . ............ 23 . 23
ConnectingRod . ......... 1113 o 15 Governor. . .. ..o 29 ... 29
Crankshaft .............. 1113 . 15 Muffler . ... ..o 5 5
Cylinder Block . .......... 1719 ..o 21 Shields. . ........... Bl . 51
Cylinder Head. . .......... 17-19 . 21 OilPan ... .. 17119 ... 21
Electrical System ......... 5063 ... 59-63 PIStON oo oo e i 1113 . 15
Engine Block & PTOClutch. ... ........... 3133 ...l 31.33
Attaching Parts . .. ... 1719 oo 21 Spark Plug. . .. ........... 1 59
Exchanger, Heat . . ........ 49 L. 49 Starter. . ... o.oiv i 57 57
Exhaust System .......... B e 5 Tank, Fuel .............. 25 e 25
Fan. . o e 33 . 33 Throttle Linkage. .. ....... 29 29
Valves . .o vve e 7 e 9
BASIC TRACTOR SECTION
AXIE, FrONT . oot 39 L7 Holding Valve ... ... . i 838
Axle, Rear. .. vt iiee e 47 LO Holding Valve . ... .. i vie i 838
Baffles & Shrouds . . ..o vt e i 25 L1171 Counterweight Kit  ........ ... coovevnnn 83B
Brakes..........ooi 43 L19 Flow Control Valve Kit ... ......ovovereeens 83
Control Speed ... ooorereee e 55 L2OPTO o ovnveeeeaneneanmn e 83D
peoas Systom . g_gg MO HOlGING VAIVE  «eeeeeeeeneee e 838
Fonders o 37 Models K8 & K10 WI'_\eel Weights. ... ............. 67
Frame 35 Model H26 Three PointHitch . . .............. ... 71
Grilla ., 25 Model F27 Three Point Hitch Adapter .. .......... 73
Hitch 45 Model J22 & J?4 Sleeve Hitch. . ... ...t 75
Hood a5 Model HI3Weight Box . ... ... ... oo 77
Hydra.u'li'c-s """""""""""""""""" 49 Model K18 Counterweight Brackets . . ............ 77
RN Crrrrrrrrrrrrnny Model J30 Hydraulic Lift . ... .. ..o 69
Coupling, Pump Drive . ........ ... oot 49-51 . 29
Hoses, Lines & Fittings. .. ...t 49 Mounts, Engine.......ccoonvnveereraenees
Motor, Hydraulic DFVe « ...« ...vveereree 49-55 Mounts, Heat Exchanger . . ... .. ...oovvoonn 57
PUMD -+ + + e e e e e e 49-51 PTO Clutch . S REEREE LR 31-33
Valve, CONIOl oo oo oo 49-53 Seat, 'Operator S e e e 37
Valve, Control Linkage .. ......ooeveennnn 55 Stgermg Wheel & Gear. . ..o oo vvine i 41
Implement Lift LeVer ... ..........o.oereeenens 45 Tail Lamp .o oot i i e 63
S TrUMEIES .+ v v v e e oot emee e i 59 $?:|:s!r3nc;:sic;r; """"""""""""""""" i;
J17 Hydraulic PTO ... ..o 79-81 Wheels, Front & REar .. .........overeeeeeens. 43







o]
m
m

COWO~NOOOHWN -

-_—

-_

—
O~ AhWN

i
12
13
14
15
16

PART NO.
KO 237895
NSS

NSS

KO 237423
129- 409
KO 2756341
A 70090
177- 94
193- 6
KO 237421
C 24702
C 22747
NSS

11- 256
192- 20
129- 102
61- 510
c 10372
C 24295
Cc 22889
214- 272
C 22819
C 22859
C 22860
L 47766
129- 102

Printed in U.S.A,

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

AIR CLEANER

DESCRIPTION

AIR CLEANER ASSEMBLY . ... .. ... oo

COVER - air cleaner {order KO237895)

GASKET - cover, air cleaner
NUT - wing 1/4” N.C.
GASKET - air horn
ELEMENT - air cleaner
SCREW - fillister head 10-32 x 5/16”
LOCKWASHER - ext. tooth
PRE-CLEANER

EXHAUST SYSTEM

MUFFLER ASSEMBLY - exhaust {includes items 9, 10, 13 and 14
banded together)

PIPE -engineexhaust . . . .« .. vttt s

CLAMP ASSEMBLY - muffler {use L47766)
BOLT -5/16" x 1-1/4" round head NC
LOCKWASHER -5/16""
NUT - 5/16” N.C. hex

BOLT - 5/16" x 5/8" socket head

GASKET - exhaust

WRAPPER - muffler

COVER - muffler end

CLAMP - muffler and wrapper mounting

BRACKET - muffler mounting

INSULATION - muffler

INSULATION - muffler end

CLAMP - muffler

NUT - 5/16" - 18 hex

BASE - air cleaner {order KO237895) .. ...............

...............
......................

.................................

s
m
Q2
o

......

......

August 1980

PSRN X RN R

[ G N e i I







CASE 220, 222, 224 AND 444 COMPACT TRACTORS

220 AND 222 CRANKCASE BREATHER

LA P == B NNNNNN = = o

REF. PART NO. DESCRIPTION REQ'D
1 129. 409 NUT-1/4" NChex . ............... ... ... ... ... ..
2 92- 4 LOCKWASHER - /4 . .. ... e
3 KO 275220 STUD -valvecover. .............................. ..~
4 KO 276143 COVER -valve.......... ... ... ....... ... . ... ..
5 KO 231032 SEAL -breather. ... ... ... .. ... ... ... . ... .. . .. ..
6 KO 235048 GASKET - breather plate. . . . ..................... ... ..
7 KO 235118 FILTER -breather. .. ................. ... ... ... .. ..
8 KO 235117 BAFFLE -breather. . ............ ... ... ... ... .. .. .
9 KQ 235047 REED -breather. .. ... .. ... ... ............ .. ... .. .
10 KO 235631 PLATE -breather. . ... ... ... ... ...... ... .. .. .. .
" KO 275144 GASKET -valvecover. . ...............oovn
220 CAMSHAFT AND VALVES
14 KO 235826 VALVE -exhaust ... .. ... ... ... ... ... ... ... ... ..
15 KO 235008 VALVE -intake. ... ... ... ... ..
16 KO 230170 INSERT - exhaustvalve seat .. ................ ... ... . .. ..
17 KO 235007-S GUIDE -valve . ... ... ... oo
18 KO 235011 SEAT -valvespring. . ....... ... ... ... .
19 KO 235010 SPRING -valve . ....... .. ... .. ................ ... .
20 KO 230011 RETAINER -valvespring ... ............. ... ... ... ...
21 C 24884 KIT - valve retainer (includes both halves) . ............... ... .. .
22 KOD 235327 LIFTERASSEMBLY ... ... ... e
23 NSS SCREW -tappetadjusting . ..................... .. ... . ..
24 NSS LIFTER -valve ... ... ... ... .. ... . . . . .. ... . . .. . .. .. ..
25 (o 24885 CAMSHAFT ASSEMBLY . . ... . ... ... ... ... . ...
26 KO 275066 SPACER - camshaft, 005" . ... ... ... ... ... ... ... .. . U
26 KO 275067 SPACER - camshaft, 010", . . .............. ... .. ... _ U
27 KO 235053 PIN-camshaft. . ... ... .. .. ... ........... .. .. .. .
28 v 34346 SPRING -actuating . ....................... ... ..
222 CAMSHAFT AND VALVES
37 KO 235826 VALVE -exhaust . ......... ... ... ... .
38 KO 235008 VALVE -intake .. ... ... ...
39 KO 230170 INSERT -exhaustvalveseat. . .. ................ ... ... . .
40 KO 235007-S GUIDE -valve . ... ...
41 KO 235011 SEAT -valvespring. . ... ..o
42 KO 235010 SPRING -valve . ...... . ... .. . . ..
43 KO 230011 RETAINER -valvespring . .................... ... .. ... ...
44 C 24884 KIT - valve retainer (includes both halves) . . .. ............... ... .
45 KOD 2356327 LIFTERASSEMBLY . . ...
46 NSS SCREW -tappetadjusting . .. ...........c v
47 NSS LIFTER -wvalve ... ... o
48 C 24885 CAMSHAFT ASSEMBLY ... ...
49 KO 275066 SPACER -camshaft, 005", . .. ...... ... ... ... U
49 KO 275067 SPACER -camshaft, 0107, . ... ... . ... . ... . .. V]
50 KO 235063 PIN-camshaft. . .. ... ... ... .. ... ... ... .. ... .. ..
51 VY 34346 SPRING -actuating .. ..................... ... . ... ... ..
Printed in U.S.A. October 1977

casecoltingersoll.com

— ) ) e e ) e e wd



casecoltingersoll.com



=
m
n

= O OCRONOU&WN -

-~

14
15
16
17
18
19
20
21
22
23
24
25
26
27
27
28

PART NO.

129- 409
92- 4
KO 275220
KO 275143
KO 231032
KO 235048
KO 235118
KO 235117
KO 235047
KO 235631
KO 275144

KO 237672
KO 235582
KO 230170

KO 235007-S

KO 235011
KO 235168
KO 230020
C 24884
KOD 235327
NSS

NSS

C 24885
A 34346
KO 275066
KC 275067
KO 235053

Printed in U.S.A.

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

224 AND 444 CRANKCASE BREATHER

DESCRIPTION

STUD -valvecover ........... et e

COVER - valve

ROTATOR - valve (Furnished in pairsonly) . .........
KIT - valve retainer {includes both halves) . . . .. .......
LIFTERASSEMBLY .. .ttt ittt it i e eeenn
SCREW - tappetadjusting . « - -« . v v v vnn v, ..
LIFTER -valve . .« o it ot it it e e e v

casecoltingersoll.com

..............................

...........

...........

......................

...........

...........

...........

-----------

...........

...........

...........

...........

...........

...........

— d b e e ed b amh mdh wmd

October 1977



)

/9

casecoltingersoll.com




CASE 220, 222, 224 AND 444 COMPACT TRACTORS 1"

220 CRANKSHAFT, PISTON — CONNECTING ROD

REF,. PART NO. DESCRIPTION REQ'D
1 NSS PISTON AND ROD ASSEMBLY (Std.size) ... .........0 o' .... 1
2 KO 235287 RING SET - piston (For oversize, seeitem 16). . ... ... .......... 1
3 NSS RING - 10p COMPIESSION . . v v vt i e e e e s e e e et e een e 1
4 NSS RING - 2nd compression (Includes expander) ... ............. 1
5 NSS RING - oil {Includesexpander). . . ... .......c0v'ieennen. 1
6 KOA 235611 PISTON ASSEMBLY (For oversize,seeitem15) . . ... ........... 1
7 KO 235004 RETAINER - piston pin . . . ... ettt ettt e eeaeeennn 2
8 NSS PIN - pIstONn. . .. ittt i e e e e e 1
9 NSS PISTON . .. e e 1

10 KOA 235139 CONNECTING ROD ASSEMBLY {For undersize, seeitem 18). ... ... 1

1 KO 235003 WASHER -special . .......... .. ... .. .. i, 2

12 92- 6 LOCKWASHER. . ... ..ot ittt ittt e e e e e eeeeens 2

13 C 22698 SCREW -capconnectingrod ... .......c.'iiiiiiinnnnnnn. 2

14 NSS ROD-connecting. . . ... .o i ittt it e s et e ce e i e eens 1

15 KOA 235569 PISTON ASSEMBLY - .010" oversize . .......... o' 1

15 KOA 235571 PISTON ASSEMBLY - 020" oversize . .. ... v it i innnnnsunnn 1

15 KOA 235616 PISTON ASSEMBLY - 0307 oversize . ... ... ov i vinnnennnnns 1

15 KOA 236567 PISTON ASSEMBLY - .003" oversize (order KO235287 std. ring set) . . . . 1

16 KO 235288 RING SET - piston .010" aversize. .. ... v i it ittt it it anennns 1

16 KO 235289 RING SET - piston 020" OVersSize . v v v v v o v vt vttt it ttean s enn 1

16 KO 235290 RING SET - piston .030" oversize. . ... ..o vttt ittt 1

18 C 18101 CONNECTING ROD ASSEMBLY -.010 undersize. . . .. .........., 1

19 R 16287 OILSEAL -crankshaftrear . . .. ... i ittt ittt e eeeee s 1

20 40035 BEARING -crankshaftball . . ... ......... ... . .. ..., 2

21 w 5063-S KEY -1/4” Sq.x 3/4” (PumpCoupling). . .. .. oo it i i i i e 1

22 KOB 236364 CRANKSHAFT . . . i e s e e e e e e e e e e e e 1

23 A 27001 KEY - flat 3/16" x 3/16" x 1-3/8  {Flywheel). . . . .. .. .. ... ...... 1

24 C 18097 OILSEAL -crankshaftfront . . ........ ... ... ... .. ... 1

25 195- 541 WASHER - 5/8" . .. o i it i i i ittt e e e e e e 1

26 131- 301 NUT - special Marsden 5/8” NF. . . ... ... ... .. ... . . . . i, 1

Printed in U.S.A. October 1977

casecoltingersoll.com



O

casecoltingersoll.com



CASE 220, 222, 224 AND 444 COMPACT TRACTORS

222 CRANKSHAFT, PISTON — CONNECTING ROD

REF. PART NO. DESCRIPTION REQ’
1 NSS PISTON AND ROD ASSEMBLY (Std.size} ....... .o en.. 1
2 KO 235889 RING SET - piston (For oversize, seeitem 16} ................. 1
3 NSS RING - top compression . ....... N R R 1
4 NSS RING - 2nd compression {Inciude$expanpder} . ............... 1
5 NSS RING -oil {Includesexpander) . . . .. oot vttt et ten v e 1
6 KOA 235827 PISTON ASSEMBLY {For oversize,seeitem 15) . ... ... .. ... .... 1
7 KO 2356811 RETAINER - piston pin . . ..t ittt ittt e e e eieeee e 2
8 NSS PIN-piston ........... e e e et e e e 1
9 NSS PISTON . .. . e e e e e 1

10 KOA 237344 CONNECTING ROD ASSEMBLY {For undersize, see item 18}. . .. ... .. 1

1 KO 235003 WASHER -special . . ... . it it it e e e e 2

12 92- 6 LOCKWASHER . .. .. i ittt e it et e e e 2

13 C 22698 SCREW -cap, connectingrod. . ... ..ot it in i i e eean e 2

14 NSS ROD -CONNECLING. « v v vt et ittt e ee i e et e e aneas o 1

15 KOA 235865 PISTON ASSEMBLY - 010" oversize. . . . . .o oo it in e s ittt i ceaann 1

15 KOA 235866 PISTON ASSEMBLY - .020" Oversize. . . . v v it e vt vv e nneeeeeanen 1

15 KOA 235867 PISTON ASSEMBLY -.030" oversize. . . . v ot v v i vt v e e e i ee e 1

15 KOA 235864 PISTON ASSEMBLY -.003" oversize {order KO235889 std. ringset} . . . . 1

16 KO 235890 RING SET - piston .010" oversize . ... ..t it i it v eieenon s 1

16 KO 235891 RING SET - piston .020" oversize ... ..ottt enrnannnnennn 1

16 KO 235892 RING SET - piston .030”" oversize . ... ....:couiivenninnnnenns 1

18 c 231356 CONNECTING ROD ASSEMBLY -.010” undersize. . ... .. ......... 1

19 R 16287 OILSEAL -crankshaftrear . . . ... ... .. 1

20 40035 BEARING -crankshaftball . .. ........ ... 0. 2

21 W 5063-S KEY - 1/4" Sq. x 3/4"” {(Pump Coupling}. . . . . . . ... . o e 1

22 KQOB 235949 CRANKSHAF T . . . . it et i e e e et ettt ia e 1

23 A 27001 KEY -flat 3/16" x 3/16"” x 1-3/8" {Flywheel). . . . . . ... .. ... .. .... 1

24 C 18097 OIL SEAL -crankshaftfront . ... ... .. ... ... ... 1

25 195- 541 WASHER - 5/8" . . . i it i i et e e e e 1

26 131- 301 NUT -special Marsden 5/8 " NF . . .. ... ... it 1

Printed in U.S.A. October 1977

casecoltingersoll.com



casecoltingersoll.com




o]
m
Ry

NP WN~=

224 AND 444 CRANKSHAFT, PISTON — CONNECTING ROD

PART NO.

NSS

KO 236763

NSS

NSS

NSS

KOA 237401

KO 235811

NSS

NSS

KOA 237344

KO 235003

92. 6

C 22698

NSS

KOA 237403

KOA 237404

KOA 237405

KOA 237402

KO 236764

KO 236765

KO 236766

C 23135

R 16287
40035

w 5063-S

KOB 237034
A 27001
C 18097
195- 541
131- 301

Printed in U.S.A,

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

DESCRIPTION

PISTON AND ROD ASSEMBLY (Std. size)
RING SET - piston {For oversize, see item 16)
RING - top compression . ...........
RING - 2nd compression {Includes expander)
RING - oil {Includes expander)
PISTON ASSEMBLY (For oversize, see item 15)
RETAINER - pistenpin .. ..........
PIN-piston . .......0. ...
PISTON . . .. . i e i e e
CONNECTING ROD ASSEMBLY (For undersize, see item 18)
WASHER -special ................
LOCKWASHER-3/8" .............
SCREW - cap, connecting rod

ROD -connecting. .. .......ocov....
PISTON ASSEMBLY - .010" oversize
PISTON ASSEMBLY - .020" oversize
PISTON ASSEMBLY - .030" oversize
PISTON ASSEMBLY - .003" oversize {order KO236763 std. ring set) . . . .
RING SET - piston .010" oversize
RING SET - piston .020" oversize
RING SET - piston .030" oversize
CONNECTING ROD ASSEMBLY - .010" undersize

OIL SEAL - crankshaft rear

casecoltingersoll.com

.....................
..................
..................
................
..........................
................
..................
..................
..................
.........
..................
..................
...........................
..................
.........................
.........................

.........................

...........................
...........................
...........................
................

BEARING - crankshaftball . ..............
KEY - 1/4" Sq. x 3/4" {Pump Coupling)
CRANKSHAFT. . ..... .. .. ...
KEY - flat 3/16" x 3/16” x 1-3/8" {Flywheel)
OIL SEAL -crankshaftfront ... ...........

.................

.................

.................

15

g L o S e S S L I N T L B e T 3 2T Y S e ]

October 1977



casecoltingersoll.com



CASE 220, 222, 224 AND 444 COMPACT TRACTORS 17

220 ENGINE BLOCK AND ATTACHING PARTS

REF. PART NO. DESCRIPTION REQ'D
1 C 21814 SPACER -cylinderhead ... ... .. ittt neaanans 6
2 KO 270158 BOLT -cylinderhead . . - . .. i i i ittt i it i i it e e nnas 2
3 KO 270889 WASHER -cylinderhead. . . . .o it v vt i i it it ie s e ey 9
4 KO 236675 HEAD -cylinder. . . o v v ittt it it e et sttt it aan 1
5 KO 237658 GASKET -head. . o v v i i vt et ittt i e e 1
7 C 24139 BLOCK ASSEMBLY - cylinder, short (Includes crankshaft, piston

assembly, ring set, crankshaft seals, rod assembly, camshaft
assembly, valves, bearings, plate and plate gasket, governor gear

assembly and cross shaft) (also includes gaskets}. . . ........... Yy 1
8 C 24138 BLOCK ASSEMBLY - cylinder, mini {Includes camshaft assembly,
piston assembly, ring set, {1} mainbearing, valves, rod assembly,
governor gear assembly and cross shaft (also includes gaskets). . . .. ... 1
9 KO 230170 INSERT -exhaust valve. . . v v v v vt it i it s bt et e s ena e 1
10 KO 235007-S GUIDE -valve . . o vttt e e ittt et s ettt 2
11 KO 235125-S SHAFT - stub, QOVEINOT o v i it it ittt e e sttt eanne s ennnnn 1
12 \Y 34418 BEARING - needle, governorshaft .. ........ ... ... 1
13 41- 18 PLUG - eXpansion . .. vttt e v nnennens s anaananernnnnns 1
14 13- 209 BOLT-3/8"x1-1/2" NChexplated. . . . . ..ottt vin it ennns 4
15 92- 6 LOCKWASHER-3/8 plated. . . ... v it ittt et iine e niannnss 17
16 KO 235025 GASKET -camshaft Cover . . . . v vt ittt ittt e e e e s s nn et annns 1
17 KO 235026 COVER -camshaftgear. . «. . - .o ittt it in s it s ineenneiananns 1
18 92- 4 LOCKWASHER -1/4" plated. . . ... et it ittt ittt it iaaaran 4
19 13- 48 BOLT-1/4"x1/2"NCoplated . . .. .. v it i it i iei e tian s 4
20 KO 235353 GASKET -0il pan. . o v v vt it i ittt it e ot ae s rannnns 1
21 C 24883 FLYWHEEL ASSEMBLY . ... it ittt ttiiesanersincannees 1
22 KO 236285 RING GEAR. i ittt it ittt ittt ciaeasiaarsanarantsannsans 1
23 C 22699 BASE -0l pan. . .. ... . s e e e 1
24 193- 99 LOCKWASHER -internaltooth .. ... ...t iiiiiiiiicinnnanennn 4
25 182- 541 SCREW - statOr . .. ittt vt c it iar st tsar e 4
26 C 14399 PLUG -0ildrain .. ... ...ttt i trenrrnnanansnsnnsenns 1
27 R 16287 OILSEAL -crankshaftrear. . ... ..ottt innanans 1
28 40035 BEARING -crankshaftball . .. ... ...ttt nanns 2
29 KO 235757 GASKET -bearingplate . ... cv s ivnir ittt niaaanseaservas 1
29 KO 235070 GASKET -shim, .010 . .. .ottt ittt s et en et cns s s nnaan UA
30 205- 27 PLUG -button, timing hole . . . . ... i ot ittt ittt ie e nan 1
31 C 24290 PLATE -bearing . ... v vt i ittt s ettt caaannsaenssnononnn 1
32 C 24882 STATOR - 15 aMP. . o ittt it iie ettt eeetnsnnneritonrsnanesonnsan 1
Cc 24888 CONNECTOR - stator . . v v v i v e i cteinccnnnr e nearonnsnananans cees 1
33 13- 207 BOLT-3/8"x 1" NCplated .. ......iiiinineinnranenanann 4
34 C 18097 OIL SEAL -crankshaftfront . . ... .. .. i, B 1
36 195- 541 WASHER - special, plated .. ............... e i i e e ee e 1
37 131- 301 NUT -special, Marsden . . . . .. i v it ettt i it en e e anans 1
38 C 14953 DIPSTICK ASSEMBLY . . . v o i ittt it sttt s e e e o 1
39 A 27365 “O" RING -dipsticK. .« v v it ittt it i e 1
42 KO 235748 STRAP - ifting - -« i ittt ettt s it s s 1
43 C 18814 NIPPLE -oildrain extension. . . . .« o ittt iv it v tieenannnananas 1
44 C 14906 GASKET -plug, oitdrain. . . .. i vt s ittt i ettt e ican st 1
45 221- 1412 ELBOW - StIBBT & v v v i it et e et ettt e s n e s 1
46 129- 143 NUT-3/8"NChexX. Jam . . . v e it vt vt ittt s ane s s s 6
47 129- 103 NUT -3/8" NCHEX « it vttt it it et taananerssnanraanonas 6
49 KO 237277 S‘TUD -eylinderhead . .. .. .. . it i i i e 7
Printed in U.S.A. October 1977

casecoltingersoll.com



18

casecoltingersoll.com -




REF. PART NO.
1 Cc 21814
2 KO 270158
3 KO 270889
4 KO 237670
5 KO 237658
7 C 24141
8 C 24140
9 KO 230170
10 KO 235007-S
1 KO 235125-S
12 Vv 34418
13 41- 18
14 113- 209
15 92. 6
16 KO 235025
17 KO 235026
18 92- 4
19 13- 48
20 KO 235353
21 c 24883
22 KO 236285
23 C 22699
24 193- 99
25 182- 541
26 C 14399
27 R 16287
28 40035
29 KO 235757
29 KO 235070
30 205 27
31 c 24290
32 C 24882
c 24888
33 113 107
34 Cc 18097
36 195- 541
37 131- 301
38 c 14953
39 A 27365
42 KO 235748
43 C 18814
44 C 14906
45 221- 1412
46 129- 143
47 129- 103
49 KO 237277

Printed in U.S. A,

CASE 220, 222, 224 AND 444 COMPACT TRACTORS 19

222 ENGINE BLOCK AND ATTACHING PARTS

DESCRIPTION REQ'D

SPACER - cylinder head
BOLT -cylinder head 3/8” x 1-1/2 " NChex. .. .. ... 0o 2
WASHER -cylinder head . ... .. ... ... ... ... ... . 9
HEAD - cylinder 1
GASKET - head 1
BLOCK ASSEMBLY - cylinder, short (Includes crankshaft, piston

assembly, ring set, crankshaft seals, rod assembly, camshaft

assembly, valves, bearings, plate and plate gasket, governor gear

assembly and cross shaft) {also includes gasketset), . . ... ......... 1

BLOCK ASSEMBLY - cylinder mini {Includes camshaft assembly,

piston assembly, ring set, valves, rod assembly, governor gear

assembly and cross shaft and rear crankshaft seal) (also includes gasket set)

INSERT - exhaust valve

GUIDE -valve . . . oo i i e e e e
SHAFT - stub, governor .. ...ttt e e
BEARING - needle, governor shaft
PLUG - expansion. . . .. ...ttt e e e e e e
BOLT - 3/8” x 1-1/2"" NC hex plated
LOCKWASHER - 3/8" plated
GASKET - camshaft cover
COVER -camshaftgear. . . . ... ... . it
LOCKWASHER - 1/4" plated. . . . v v v it e e e e e e e e e e
BOLT - 1/4” x 1/2"" NC plated
GASKET - oil pan

.......................................

.......................................

.................................

..........................

—y

-.lc)a)_lu-\_l_s_n_n_n._n-dh-iA—'d>mf\=—‘ﬂh4§ﬂ—‘—‘—"b'h"'"_‘\lb"‘_.h.md -

...............................

..............................
.......................................
........................................
...............................................
.........................................
...................................
................................................
.......................................

................................

BEARING - crankshaft ball
GASKET - bearingplate .. ... ...t et
GASKET - shim, .020" . . ... ... . e, V]
PLUG - button, timing hole
PLATE - bearing
ST AT O R e
CONNECTOR - Stat0r . ..ttt e ittt e e et et e e et e e e
BOLT-3/8"x 1" NCoplated .. .......0 o,
OIL SEAL -crankshaft front - - - - v v v v vt it e e e e e e e e e e e e e
WASHER - special, plated
NUT - special, Marsden
DIPSTICK ASSEMBLY

“0" RING - dipstick
STRARP - tifting

................................

................................

.......................................

.................................
...................................
...................................
...................................
........................................

GASKET - plug, oil drain
ELBOW - street . . . . .ottt i e e e
NUT - 3/8" NC hex, jam
NUT - 3/8" NC hex

..................................

..................................
.....................................

....................................

October 1977

casecoltingersoll.com



20

casecoltingersoll.com



CASE 220, 222, 224 AND 444 COMPACT TRACTORS 21

e 224 AND 444 ENGINE BLOCK AND ATTACHING PARTS

\\
REF. PART NO. DESCRIPTION REQ'D
1 C 24490 FILLER TUBE ... .. i e e e e e e e 1
2 KO 270158 BOLT - cylinder head special 3/8" x 1-1/2 NChex . . .............. 2
3 KQO 270889 WASHER -cylinderheadbolt .. ... ......................... 9
4 KO 237670 HEAD -cylinder .. .. .. . e e e e e 1
5 KO 237658 GASKET -head ... ...ttt e e e e 1
6 KO 237064 GASKET -fillertube. . . . .. .o i e s e e 1
7 C 24143 BLOCK ASSEMBLY - cylinder, short {includes crankshaft and seals,

ring set, piston assembly, rod assembly, camshaft assembly, valves,
bearing, plate and plate gasket, governor gear assembly and cross

shaft) {(also includes gasketset}. . . ... ...................... 1
8 C 24142 BLOCK ASSEMBLY - cylinder, mini {Includes camshaft assembly,
piston assembly, ring set, valves, rod assembly, rear crankshaft

seal, governor gear assembly and cross shaft} (also includes gasket set) . . 1

9 KO 230170 INSERT -exhaustvalve . ... ... ... ..t in s 1

10 KO 235007-S GUIDE -valve . . . i e e e e e e e 2

1 C 24495 COVER ...... ... ... 1

12 C 21814 SPACER -cylinderhead . ... ... ... ... . ... i, 1

13 41- 18 PLUG - exXpansion . . .ottt ittt e et e et e e e e e e 1

14 113- 209 BOLT -3/8"x 1-1/2" NChexoplated., . .. .o .ottt i een 4

15 92- 6 LOCKWASHER -3/8 " plated. . .. .. .. i ittt eee e 4

16 KO 2356025 GASKET - camshaftcover, oil fill tube ... ..................... 1

17 193- 99 LOCKWASHER .. .. e e e e 4

18 92- 4 LOCKWASHER -1/4" plated. . .. ... ...t it e 4

19 13- 48 BOLT -1/4" x 1/2" NCplated . . ..o v vttt et e e e e e e 4

20 KO 235353 GASKET -0l pan . ... i i i e e e e e e 1

21 173- 96 SCREW - #10x 7/16" round head machine . .. .................. 3

7N 22 193- 26 LOCKWASHER - #10internaltooth. . .. . ... ...« ... ... 7
23 C 22699 BASE -oil pan. .. ... e e e e e e 1

24 C 24883 FLYWHEEL ASSEMBLY. .. .. ittt e e e 1

25 KO 236285 RING GEAR ... i e e e e e 1

26 C 14399 PLUG -oildrain. . . .. .. it i et e e e et e e et e e e 1

27 R 16287 OIL SEAL -crankshaftrear . . ... .. .. .. ... i 1

28 40035 BEARING -crankshaftball . ... ... ... ... ... ... ... .. ........... 2

29 KO 235757 GASKET - bearingplate . .. .o ottt ittt s it it e e e en 1
29 KO 235070 GASKET -shim, 010" . . . . .. i e e et e e ieeeens UA

30 205- 27 PLUG - button, timing hole . . .. ... ... ...ttt iiinnannn, 1

31 C 24290 PLATE - bearing . ..ottt it et e et et e e 1

32 \% 34427 ST AT OR e e e 1

33 113 207 BOLT-3/8"x1"NCoplated .. ...... ... ... 4

34 C 18097 OIL SEAL -crankshaftfront . . . ... ... ... ... .. ... . ... ..., 1

35 182- 541 SCREW - StatOr. .. .t ottt et e e e 4

36 195- 541 WASHER - special, plated 21/32"” ID x 1-3/8" 0D x 1/4" . . ... ....... 1

37 131- 301 NUT - special Marsden 5/8" . . . . . .. ... it 1

38 C 24491 DIPSTICK ASSEMBLY . . . it it e e e e e e e e e e e 1

42 KO 235748 STRAP - lifting . ..ot e et e e e e 1

; 43 C 18814 NIPPLE - oil drain extension . . .. .. ... it i it 1
| 44 C 14906 GASKET - plug, ol drain ......... ... ..o, 1
| 45 221- 1412 ELBOW - street . . . . . oo e e e e 1
' 46 129- 143 NUT - 3/87" NC hex, Jam . .. ..t e e e e e e e e e e eee e 6
47 129- 103 NUT - 3/8  NC heX . .o ittt e e e e e e e e e e e e e i 6

49 KO 237277 STUD -cylinderhead . . .. ... .. ... ... . i iinnnn.. 7

Printed in U.S.A. June 1978




22




7N

REF. PART NO.

1 c 23858
2 KO 231032
3 KO 235025
4 KO 235353
5 KO 235757
5 KO 235070
6 KO 237064
7 KO 220174
8 c 23860
9 C 24887
10 KO 275341
1 KO 235048
12 KO 275144
13 c 10372
14 KO 235057
15 KO 237658

Printed in U.S.A.

CASE 220, 222, 224 AND 444 COMPACT TRACTORS 23

ENGINE GASKET AND SEAL KIT

KIT - engine gasket (10 thru 14 hp engines)
SEAL - breather {14 hp engine)
GASKET - camshaft cover

GASKET -

GASKET

DESCRIPTION REQ'D

oilpan . ...

-bearing plate
GASKET -
GASKET -
GASKET -
GASKET -
GASKET -
GASKET -
GASKET -
GASKET -
GASKET -
GASKET -
GASKET -

shim (.010").

oil fill tube {used on 14 hp)

breaker cover

breather plate
valve cover. .
exhaust , . .

pan(notusedh .. ..... ... ...,

cylinder head

.....................

................................

......................

................................

............................

................................

................................

................................

_A_l—\—nadd-a—id—l>o)—l—\—5d

................................

October 1977

casecoltingersoll.com




24

casecoltingersoll.com




CASE 220, 222, 224 AND 444 COMPACT TRACTORS 25

— BAFFLES AND SHROUDS
REF. PART NO. DESCRIPTION REQ'D
1 Cc 22684 DEFLECTOR -engineair .. ... ..ttt it ittt er ceae e 1
2 92. 4 LOCKWASHER - 1/4" zincplated - . .. . .o vt it e e e i e et 2
3 13- 48 BOLT - 1/4” x 1/2” NChex, zincplated ... ... ... .. .0, 2
4 KO 237520 BAFFLE - cylinder head (10 hpengine) . . . . ... . ... iy 1
4 KO 237677 BAFFLE - cylinder head {(12-14 hpengine) . . . . . . .. .. o .. 1
5 KO 235652 BAFFLE - carburetorside air . . . v . . v v o i it et it e e e e 1
6 C 24879 HOUSING - blower. . . . . ... . i it iei e 1
7 13- 410 BOLT -1/4” x 3/4"" NChex, zincplated . .. ... ... .00 'uunrune.. 4
8 92- 4 LOCKWASHER - 1/4” zincplated . .. .. . ... . ...ttt 4
9 KO 236676 BAFFLE -cylinder . ... ... . . ... . e e 1
FUEL SYSTEM
1 C 24408 CARBURETOR ASSEMBLY - 444 & 224 (Repairspage 27) . ... ...... 1
1 C 23049 CARBURETOR ASSEMBLY - 220 & 222 (Repairspage 27) .......... 1
2 C 23860 GASKET -carburetor flange . ... .o v it ittt it e e e e 1
3 C 10678 ELBOW - fuel pumpand carburetor. . . . .. . . .ot e 2
4 214- 103 CLAMP -hose 172 .. .t e et e e et e e e e e e 4
5 \Y% 34404 HOSE - carburetor 5-1/4" . . . .. .. e 1
6 192- 20 LOCKWASHER B/16" . . ..t ittt it i et ettt e e eas 2
7 113- 103 BOLT -5/16 X 1" NC heX « v it it i e e e e e e e e et e e 2
7/ 8 o 24851 PUMP - fuel, all models {includes gasket & washers} ................ 1
9 71- 412 SCREW -1/4" x 3/4”" NCfillisterhead. . . . . .o o v v i vt e it e s eenn 2
10 193- 28 LOCKWASHER - 174" . i e e et e e e 2
11 KO 275341 GASKET - air horn . .. e e e e e e e e e e e e 1
12 C 23527 LINER - fuel tank . .. . i e i it e ettt ettt eenn 1
13 C 24887 GASKET - fuel pump mounting, atllmodels. . . ... ... ... .......... i
14 C 10657 ELBOW ASSEMBLY -fueltank . . .. .. ... . ¢ ittt e 1
15 A 62079 CLIP -fuelfine .. .. i e e e e e e e e e 2
16 C 21984 HOSE - fuel line 38-1/2" {220, 222, 224) {444 before S/N 9766840) . . . .. 1
16 C 25479 HOSE - fuel line 40-1/2'" {444 - S/N 9766840 and after) ............... 1
17 C 23815 TANK - fuel . o e e e e e e 1
18 C 11529 CAP - fuel tank {Includesinsert) . . .. ... . it i it e 1
19 C 11545 INSERT - fuelcap . .. v ittt e e e e e e e et e et e e e 1
20 C 14690 CUSHION - fuel tank . . .. . . i i it et e i e i e 2
21 217- 292 ELBOW-hose 900 . . . . e 1
Y
v . :
Printed in U.S.A. November 1979




26




REF. PART NO.
C 23049
c 24408
1 KO 200380
3 A 72077
3 C 24652
4 KO 200383
5 A 72099
5 KO 275231
8 A 72078
9 KO 235448
10 KO 235447
11 A 72103
12 NSS
13 NSS
14 NSS
15 A 72083
16 F 19892

Printed in U.S.A.

CASE 220, 222, 224 AND 444 COMPACT TRACTORS 27

CARBURETOR ASSEMBLY - 220, 222

CARBURETOR ASSEMBLY - 224 & 444
SPRING - tension, idle adjust
NEEDLE - main fuel adjust, 220, 222
NEEDLE - main fuel adjust, 224 & 444
SPRING - main fuel adjust
NEEDLE - idle adjust (220, 222}
NEEDLE - idle adjust (224 & 444)
FLOAT - carburetor
BOWL - carburetor
SCREW AND GASKET ASSEMBLY - carburetor bowl

KIT - carburetor repair
INLET NEEDLE AND SEAT ASSEMBLY
GASKET - bowl ring

GASKET - bowl baffle
GASKET - bowl screw
PIN - float

CARBURETOR

DESCRIPTION

o
m
Q
Q

T S S G G . I B

.........................................

October 1977




28




B

o
m
m

OCRUNONPWN =

O©ONODA D WN =

PART NO.
C 16449
C 12224
C 18312
C 14506
11- 3
192- 18
129- 17
KOA 237653
13- 17
195- 518
129- 409
KO 235496
92- 4
C 18098
KO 275690
HO 43034
KO 235086
KO 235085
KO 235084
129- 37
C 25020
KO 235277
49485
KO 235476
C 23126
vV 34418
A 34419
KO 235125-S
C 18099
KO 231355
KOA 237559
KOA 236919
Vv 34421
C 17717
C 22904
C 18793
D 22988
151 210
13- 219
192- 21
193- 56
164- 50

Printed in U.S.A.

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

CHOKE, THROTTLE AND GOVERNOR

DESCRIPTION

CONTROL -throttle ... ..... ... ... . ... v n...
HANDLE - throttle controf, black . . . ... .............
CONTROL -choke. . ... ... .. . . . i i iiean

HANDLE - choke control, white
BOLT - 10-24 x 5/8" round head, square neck
LOCKWASHER - #10 Std. plated

WASHER - thrust
WASHER - wavy

JOINT - ball

RING - retaining, throttie rod
BUSHING - governor cross shaft
SHAFT - governor cross
BEARING - needle, governor shaft
GEAR ASSEMBLY - governor
SHAFT - governor stub
WASHER - governor stop pin
PIN - governor stop
BRACKET - throttle cable

ENGINE MOUNT PLATES

PLATE -enginemount L.H. .. ... ................
PLATE -enginemount RH. . .. ... ... .............

MOUNT - engine
WASHER - snubbing
RIVET - semi tubular 3/16"

LOCKWASHER - 3/8"

NUT - #1024 plated . . ... ... ... i
LEVER -governor . . ... ... ... ittt
BOLT-1/4" x1-1/4" NChex . ..................
WASHER-1/4"plated. . . ........ ... ... ...
NUT - 1/8" hex . . .. e e e e
SPRING -governor. . . .. ... . ... ..,
LOCKWASHER -1/4"plated. . . . . .................

.........
.........
---------

CLAMP -swivel, Wire . . . .. . .. ittt e et
LEVER -speedcontrol . . . ... .. ... ... ... .. ... ...
SPACER - speed control bracket. . . . ......... ... ...
BRACKET -highspeed stop. . . ... ..... ... .. ..
NUT - #10-32 hex . ...ttt e e e e e e e

.........
.........
.........

ROD -throttle. . . ... ... . .

.............................
................................
..............................
...............................
......................................
.................................

.......................................
............................

BOLT-3/8"x2"NChex .. ......................

...................................

................................

29

-
m
Q
w)

— oh eh ek ) ) ed e b ek b e b ek A ) et b e ek e 2 =S NI N =S ANINON) e S

N - N N

June 1978




30




REF. PART NO.
1 A 37247
2 NSS
3 C 24872
3 C 24792
4 353- 462
5 C 20093
6 138- 96
7 C 20036
8 A 39519
9 132- 91
10 132- 310
11 C 14906
12 C 19867
13 353 442
14 C 20041
15 C 19767
16 131- 1181
17 195- 104
18" 195- 126
19 13- 207
20 C 20053
21 195- 2069
22 c 25013
23 195- 533

Printed in U.S.A.

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

PTO CLUTCH LINKAGE

N

DESCRIPTION REQD

KNOB -lever, PTO . . . . . e
LEVER - PTO engaging lorderitem 22and 23) . . . .. . .. ... .. ......
ARM ASSEMBLY - PTO (used 220 - S/N 9734921, 222 - S/N 97370686,

224 - S/N 9738351, 444 - S/N 9738749 and after} .. .. ...... ... ....

ARM ASSEMBLY - PTO (used prior to 220 - S/N 9734921, 222 -

S/N 9737066, 224 - S/N 9738351 and 444 - S/N 9739749). . . . ... .. . ..
BUSHING - lever, dash tower . . . .. ... .. ... . .
BUSHING - fiiplock . . .. ..o
PIN - rofl - 3/16" x 1"
SPRING - lever, PTO
WASHER -nylon. . . oo
PIN -cotter 3716 x 17 . . . . e
PIN -cotter /8 x 17 . .
WASHER -nylon 3/8 © . . . .
SPRING -clutchrod. . . ... .
BUSHING - heyco
ROD - clutch

.........................................

.....................................

WASHER - 3/8" . . . e
WASHER - spacer (used on medels without hyd. lift)
BOLT -3/8x V' nc.hex ...
BUSHING - nylon . ... o e e e s
WASHER - B/8" .
LEVER - PTO engaging
WASHER - 1/2"

January 1978

_ e S NN ANNR a2 2 ARNININ) & md 3 2




32




REF. PART NO.
c 24774
1 C 16616
2 cC 23677
3 cC 15718
4 164- 40
5 193- 76
6 C . 15515
7 cC 22671
8 C 23740
9 C 23245
10 C 15557
11 C 23033
12 C 16786
13 C 23630
14 C 23625
15 0  2815N
16 C 24743
17 129. 125
18 cC 23627
19 C 23624
20 C 23391
21 C 15746
22 13- 207
23 192 21
24 C 25608

Printed in U.S.A.

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

CLUTCH ASSEMBLY (PTO)

DESCRIPTION

CLUTCH AND FAN ASSEMBLY
FAN - cooling
HUB - clutch

‘WASHER - spring
PULLEY AND DISC ASSEMBLY

KIT - friction disc
BEARING - bail

33

o
m
Q
o

............................................

WASHER -spacer .050 . . .. ... ... .

CAM - clutch

NUT - adjust
WASHER - fan 17/32""

NUT - 1/2 - 20 NF

...............................................

........................................

..............................................

...............................................

.......................................

.................................

..........................................

GUIDE - adjusting nut . ..o it e e e e
WASHER - 8paCer . ..ot i e e e

ARM - engaging
SCREEN - grass

.............................................

...............................................

BOLT-3/8"-16x 1" NC.. ... e e

LOCKWASHER - 3/8"
SPACER - washer .200" {use to replace 3

..........................................

onearly production). . ... ... ... e e

August 1980

BPH o amasaa aaaNNWW =L 2NN = = =22

-




34

TN




REF. PART NO.
1 C 24769
1 c 2477
2 c 22775
3 C 23527
4 C 22023
5 c 18733
6 131- 1318
7 353 406
8 c 18153
9 c 16362
10 132- 46
11 c 16373
12 C 24137
13 138 319
14 C 18890
14 c 18150
15 13- 514
16 192- 20
17 c 14729
17 C 14730
18 192- 23
19 113 424
20 C 24821
21 C 24820
22 113- 1
23 192- 19
24 129- 101
25 C 24822
26 193- 57
27 c 16361

Printed in U.S.A.

CASE 220, 222, 224 AND 444 COMPACT TRACTORS 35

HOOD, FRAME AND GRILLE

220 — USE BEFORE S/N 9762275
222 — USE BEFORE S/N 9763700
224 — USE BEFORE S/N 9765195
444 — USE BEFORE S/N 9766840

DESCRIPTION REQ'D

FRAME - main (220, 222 and 224} {also order C24872 arm prior to

220 - S/N 9734921, 222 - S/N 9737066, 224 - S/N 9738351)(shown) . . .
FRAME - main (444) (also order C24872 arm prior to S/N 9739749). . ...
HOOD AND GRILLE ASSEMBLY {includes item 27}
LINER - hood
HINGE - frame . . . . . . i e e e e e e e e e
PIN - attachment . . . . . . it et e e e e e e e e e
NUT -lock 1727 NF jam . .. . . e e e e e e e e e e eans
PLUG - hole {models without hydraulic lift}
CHANNEL - instrument pane!
ROD-hoodhinge . . ... .. . i e e ianans
PIN - cotter 1/8" x 3/4"
PIN - latCh . . . e e e e e e e e e
SPRING - latch . . . o s e e e e e e e e e
PIN -roll 37167 x 1-1/4" . . e e e e e e e e e
PAD -footrest, L.H. . .. ... . e e
PAD - footrest, R.H. . .. ... . e e e
BOLT -56/16" x 7/8 " N.C. hex - . . . .. i e e e e e e
LOCKWASHER - 5/16 . « . . e e e e e e
SPACER - frame,rear (444). . . . . . .. . . . e
SPACER - frame, rear {220,222 and 224). . . . . . . . . . . . .-
LOCKWASHER - 1/27 . e e e e e e e e e e
BOLT -1/2" x 1" N.C.heX . . v ot i e e e e e e e e e e e e e e
SHIELD - heat. .. .. it e ettt ettt et et
CLIP - battery hold down
BOLT -1/4" -20x 1/2
LOCKWASHER - 1/4”
NUT - 187 - 20 . e e e e e e e
COVER - AC0CBSS . . v v vttt et e e ettt et e e e
LOCKWASHER. ... . . i i et et e,
HING - hood . ..ot e e e e e et e e e

.........................................

LM B AN NEO©= = BARNNNN==RNNNa =2 NN = oo =

November 1979




35A




REF. PART NO.
1 C 25307
1 C 25282
2 C 22775
3 C 23527
4 C 22023
5 C 18733
6 131- 1318
7 353 406
8 C 18153
9 C 16362

10 132- 46

11 C 16373

12 C 24137

13 138 319

14 C 25317

14 C 25318

15 13 514

16 192- 20

17 C 14729

17 C 14730

18 192 23

19 113 424

20 C 24821

21 C 24820

22 113- 1

23 192- 19

24 129- 101

25" C 24822

25** C 2549

26 193- 57

27 c 16361

Printed in U.S.A.

CASE 220, 222, 224 AND 444 COMPACT TRACTORS 35B

HOOD, FRAME AND GRILLE

220 — USE S/N 9762275 AND AFTER
222 — USE S/N 9763700 AND AFTER
224 — USE S/N 9765195 AND AFTER
444 — USE S/N 9766840 AND AFTER

DESCRIPTION

FRAME - main (220, 222 and 224} {shown}.

FRAME - main {(444) . ... ... ..... .. ..

NUT - lock 142" NF
PLUG - hole (models without hydraulic Lift)

CHANNEL - instrument panel ... ... . ..
ROD -hood hinge .. ... ... ... ... ..

PIN - cotter 148" « 374" . .. ... ... ...

PIN-latch . ... ... ... ... ... .....

PAD -footrest, L.H. . ... ... ..... ...
PAD - footrest, RH. . ..............

BOLT -5/16" x 7/8" N.C.hex . ........

LOCKWASHER - 5/16"". . . ... ........
SPACER - frame, rear (444). . ... ... ...
SPACER - frame, rear (220, 222 and 224). .
LOCKWASHER - 1/2"" ... .. e

CLIP - battery holddown ... ...........
BOLT -1/4” -20x /2 ......... .......
LOCKWASHER - 1/4". .. ... ... ........
NUT-1/4"-20......................
COVER-access. . ........ocvvvvnunn..

COVER -3cCess oo v i iee i,

LOCKWASHER. . ....................
HING-hood ........................

*use 220 - before S/N 9779774
222 - before S/N 9781310
224 - before S/N 9782979
444 - hefore S/N 9784373

**use 220 - S/N 9779774 and after
222 - S/N 9781310 and after
224 - S/N 9782979 and after
444 - S/N 9784373 and after

HOOD AND GRILLE ASSEMBLY {includes item 27}
LINER -hood . . ... ... . ... .. .....
HINGE - frame . .. .. ... ... ... ... ..

.........................
.........................

.....................

.....................

P P =IO = aDBNNRED S NN o = = SRR = =

August 1980




36




CASE 220, 222, 224 AND 444 COMPACT TRACTORS 37
o~ SEAT, FENDERS AND TOOL TRAY
REF. PART NO. DESCRIPTION REQ'D
1 C 16408 SUPPORT - seat, front . . ... . i e e e e e e 1
2 C 16404 SUPPORT -s€at, rear . . .o vttt et s e e e e e e e e e e 1
3 13- 441 BOLT -1/2x2-1/4" NChex (444) . . . . .. .. ... .. .. 2
3 113- 427 BOLT - 1/2x 3-1/4" NChex (220,222and 224} . . . . ... ... 2
4 13- 424 BOLT - 1/2x 1" NC hex . e e e e e s s i i 2
5 192- 23 LOCKWASHER - 1/2%. . . 4
6 C 19417 TRAY - 100l .« . e 1
7 C 16429 PIN -seat hinge . .. . .. . . e e e e 1
8 o 24319 SEAT -(220,222and 224). . . . ... ... . . ... e 1
8 C 24318 SEAT - (444) . . 1
9 C 15410 CUSHION -rubber. . .. . e e e e 8
10 195.- 2021 WASHER -5/16 x 1-1/4” OD, zincplated. . . ... .. ... ... v .. 4
1 13- 122 BOLT - 5/16 x 1-1/27 . e e e 4
12 C 14534 BUMPER -seat . .. . e e e 2
13 121- 106 BOLT -5/16 x 1/2" flange whizlock . ... ... ... .o .. 10
14 C 17152 HINGE ASSEMBLY -s€at . . . . o vttt e e e e e e e e e e 1
15 C 16444 FENDER - L.H. {(444) use before S/IN 9766840 . ., . ... ............ 1
15 C 16445 FENDER - R.H. (444) use before S/N9766840. . . .. .. ............ 1
15 C 25303 FENDER - L.H. (444) use S/N 9766840 and after. . . .......ooonuven.n. 1
15 C 25304 FENDER - R.H. (444) use S/N 9766840 and after. . . .. ................ 1
16 C 25297 FENDER - L.H. {use 220 — S/N 9762275,
222 — S/N 9763700, 224 — S/N 9765195 and after) .. .............. 1
16 C 25298 FENDER - R.H. {use 220 — S/N 9762275, 222 — S/N 9763700,
224 —S/N 9765195 and after) ... ... v 1
16 C 16446 FENDER - L.H. {use before 220 — S/N 9762275, 222 — S/N 9763700,
224 — S/N 9765105}, .. ot 1
N 16 C 16447 FENDER - R.H. {use before 220 — S/N 9762275, 222 — S/N 9763700,
224 — S/NO765195). . ..o 1
17 C 16393 LEVER -shift . .. e 1
18 195- 524 WASHER - 7/16 x 1-1/4" OD. . . ... e e e i 1
19 C 17216 SPRING -shiftlever . . .. . ... e 1
20 C 17066 WASHER -cupped . . . . ... e 1
21 131- 178 NUT -Jock 3/87" NChex . . oo o vt e e e e e s i, 1
22 C 14728 GRIP -shiftlever .. . . . .. e 1

. Printed in U.S.A. November 1979




38




REF. PART NO.
1 C 18812
2 C 18777
3 Cc 18779
4 138- 99
5 c 11906
6 219- 404
7 C 13106
8 132- 3
9 Cc 12975
10 A 30881
1 187- 1046
12 c 22278
13 C 22992
14 192- 23
15 129- 165
16 C 21527
17 129- 365
18 C 21526
19 c 22568
20 219- 17
21 C 21530
1 Cc 18813
2 c 18784
3 C 18782
4 138 99
5 o 22278
6 C 13716
7 219- 404
8 C 13106
9 132- 311
10 Cc 12975
1 A 30881
12 187- 1046
13 Cc 22992
14 192- 23
15 129 165
16 129 365
17 C 21527
18 Cc 21526
19 C 22568
20 219- 17
21 Cc 21529

Printed in U.S.A,

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

220, 222 AND 224 FRONT AXLE

DESCRIPTION

..

PIN - cotter 5/32 x 1-1/4" . . .. ..... ... . . ...,
WASHER - wheelspindle ..................
WASHER - wheelspacer ... ................

PIN - retaining, axle pivot .. ........... ... . .
KIT-draglinkrod . . ... ............. ... ..

BALLJOINT-R.H.thread ... ..............
TUBE -axlepivot . .................. .. ..
FITTING -lube . .. ................ ... ...

TIEROD ... ...

WASHER - wheel spindle. .. .. ........... ...
WASHER -wheel spacer . .. .............. ..

KIT -drag linkrod ... ............ .. .. .. .
LOCKWASHER - 1/2" zinc plated . ...........
NUT - jam 1/2” N.F. hex R.H. thread . .........
NUT - jam 1/2” N.F. hex L.H. thread .. ........
BALLJOINT - L.H.thread . ................
BALLJOINT-R.H.thread . ................
TUBE -axlepivot . .................... ..
FITTING -lube . .. .. ............. ... . ...
TIEROD ... ..

casecoltingersoll.com

...............

...............

...............

...............

...............

...............

...............

...............

...............

...............

...............

...............

...............

...............

...............

...............

...............

...............

2NN W= aBONNW= BN = -

...............

...............

...............

...............

...............

...............

...............

...............

...............

...............

...............

...............

...............

...............

S NS NNNDW==BNRNW= S 2R =

October 1977




40

casecoltingersoll.com




CASE 220, 222, 224 AND 444 COMPACT TRACTORS

STEERING GEAR

/\.
REF. PART NO. DESCRIPTION
1 C 16945 CAP -steeringwheel . .. ... ... ... . ..., ...
2 C 18014 WHEEL -steering. . . . . . ... ... ... .. ...,
3 131- 1113 NUT -1ock 5/8" Gripco. . . . . . . ot i e i e i
4 C 16200 SHAFT -steering . . . . . . ... e
5 C 18992 SUPPORT -steeringgear. .. .. .o oo i vt e s
6 C 14200 PIN -pivot . . .. e
7 C 14201 WASHER -shim. . . ... ... ... . . ... .. ... ..., ..
8 129- 148 NUT -jam 3/4" . . . e e
9 195- 2021 WASHER . . .. .
10 192- 20 LOCKWASHER -5/16" zincplated. . . . ... .........
11 113- 102 BOLT -5/16" x 3/4" NChex ... ................
12 C 18711 GEAR -steering. . .. ... .. e
13 13- 206 BOLT -3/8"x3/4"NChex. .. ..................
14 192- 21 LOCKWASHER -3/8” .. .. .. .. . ...
15 195- 2069 WASHER - 5/8" zincplated. . . . .................
16 C 15096 BUSHING - flanged nylon . . . . ... ... ... oo u...
17 126- 16 KEY - Woodruff 3/16” x 3/4"" . .. ... ... ... .......
18 C 24098 TUBE -steering . . ... v v i it et e e e
19 219- 404 FITTING - lubed5° . . .. ... . ... ... ... . .......
20 C 12975 WASHER - 5/8". . . ... e
21 C 18017 CLIP-tinnerman. . . ... .. .. .t i
C 13106 COVER -lubefitting ... ... ... ... ... . ... ...
Vo
I’-\
Printed in U.S.A.
casecoltingersoll.com

...........

...........

1

ARNNNRN = = aND D e e ce i o e e e o 2

November 1979




42




CASE 220, 222, 224 AND 444 COMPACT TRACTORS 43

BRAKE ASSEMBLY

REF. PART NO. DESCRIPTION REQ'D
1 C 21872 PEDAL-brake actuating . .. ...ttt ittt i e s it e e 1
2 C 19183 ARM-brakepedal. .. ... . .. i e e e e e 1
3 138- 2073 PIN - spirol 3/1687 X 1-1/87 oot it ee et 1
4 C 25022 SPRING - 1o tUIN. . o ittt it it et e e e e 1
5 131 164 NUT - centerlock, Jam . .. .. vt e ettt 2
6 C 16164 TAB - it . . oo e e e et e 1
7 C 18147 LEVER -brake loCK. . .. oo i i it et i e it e sttt i s 1
8 C 16379 SPRING - brake oK . ..ot i it it it e e et e 1
9 C 21857 SPACER -brake pedal . .. ... ittt i i e e 1

10 C 23909 BAND -brake. . ..ot e e e e 1

1 C 23910 PIN - CleViS. . i e e et e 1

12 13- 2262 BOLT -3/8" - 16X 1-1/2" HeX . oo ettt et it e et s e 1

13 129- 143 NUT - 3/8" - 16 Jam. oo oot e e e e et e e et 1

14 C 23899 ARM - brake. . . .. o i i i e e it e e e 1

15 C 24761 ARM - brake (includes adjustment nut) . ... . .. it i e 1

16 C 23883 GUIDE - brake actuation . ... .. .. i vttt ettt cie e i e 1

17 195- 533 WASHER - 831 1D, . . i ettt st s e s 4

18 132- 310 PIN - cotter 1787 X 17 e i e e ettt e s 3

19 213- 4 CLEV IS L e i e e et e e e 1

20 141- 4 PN - VIS . . i i i e e e e et e 1

21 132- 321 L o0 (=1 1

22 C 24796 ROD - brake (use before 220 — S/N 97622765, 222 —S/N 9763700,

224 — S/N 9765105 ). . ..ttt e e et e 1

22 C 24795 ROD - brake {444) use before S/INO766840 .. .........ccvvrrereennn. 1

P 22 C 25305 ROD - brake {use 220 — S/N 9762275, 222 — S/N 9763700,

' 224 —S/N 9765195 andafter) . ... vt et it e 1
22 C 25306 ROD - brake {(444) use S/N 9766840 and after .. ..........cvvuvrennnn 1
FRONT AND REAR WHEELS

220

222

224 444
1 C 24435 WHEEL - rear, 5 bolt{white). . .. .. ... . .. 2

2 C 10314 BOLT -rearwheel . . . .o i i i e e e e e e e e 10
3 C 24433 WHEEL - front (white) {includes items 5and6) ... ........... 2 2
4 219- 403 FITTING -lube . . ... e e e i ans 2 2
5 C 12110 BEARING -wheel, inner . . . .. .. ... . ... . e e 4 4
7 C 12370 CAP -plastic, front. . . . . .. . i e e 2 2
8 A 70185 CAP - hub, rear {optional) .. . .. ... . ... i i 2
9 C 24438 WHEEL - rear, 6 bolt {white} .. ....... ... .. iy 2

10 A 30064 BOLT -rearwheel . . . ... ettt e e e e 12

11 A 70062 CAP - hub front wheel {optional}. . .. ... ... ... ..., 2 2

C 13106 COVER -lube fitting . . ... ... .. . it i 2 2
g
Printed in U.S.A. November 1979




44

MOUNTING POSITION FOR 220, 222 AND 224 TRACTORS.

ecoltingersoll.com




CASE 220, 222, 224 AND 444 COMPACT TRACTORS 45

IMPLEMENT LIFT

e
REF. PART NO. DESCRIPTION REQ'D
1 C 18809 LEVER ASSEMBLY -implementlift ............. .. ... .. ... .. 1
2 219- 404 FITTING - lube 46° . .. ... ... .. ... ... . ... . . ....—" 1
3 C 17281 SPACER -datch. .. .. ... ... .. ... ... . . 4
4 C 18811 LIFT -latch ..o oo 1
5 164- 42 SCREW -5/16 x 1-1/4” flathead socket. . . . ... ............... .. 2
6 C 17249 BRACKET -mountingtop. .. ................... ... .. ... .. 1
7 C 17250 BRACKET - mountingbottom . . ... ... ... . ... ... .. .. . .. 1
8 113- 207 BOLT -3/8x 1" NChex ... .. 4
9 131- 1181 NUT -lock 3/8" .. ... 4
10 138- 2054 PIN-spirol 5/16 x 1-3/4” . ... ... .. ... .. ... ... 1
11 C 15564 SPRING -Jiftlever. ... ... .. ... ... ... ... ... .. .. ... ... 1
12 195- 521 WASHER-3/8x 11/16"0D . ... ...... ... ... ... . .. ... 2
13 C 17067 ROD -liftleverpush. . .. ... .. ... ... .. .. . . ... ... 1
14 C 14525 BUTTON -thumb ... ... ... 1
C 13106 COVER -lubefitting .. ....... ... ... ... .. ... ... ... .. .. 1
DRAWBAR AND TOW HITCH
1 C 13360 DRAWBAR. . .. ... . 1
2 192- 23 LOCKWASHER - 1/2” zincplated. . . ... .................... . 2
3 113 424 BOLT - 1/2x 1" NChex zincplated . .. .................. .. . 2
I
!
i
\
1
Printed in U.S.A. October 1977

casecoltingersoll.com



46

AN RO

),
SNEE

WMN \@
ZE3Ke) 0
Qe
= /,,W )

casecoltingersoll.com




()

REF. PART NO.
1 13770
2 C 12713
3 C 16744
4 D 319456
5 C 13241
6 C 13385
7 221- 4
8 C 13266
9 C 13211
10 C 12723
1 Cc 16699
12 C 22638
13 Cc 16700
14 C 22637
15 B 52144
16 C 13196
17 C 13197
18 A 50096
19 192- 19
20 113 1
21 C 12725
22 C 16339
23 Cc 14168
24 c 14644
25 C 12551
26 C 12552
27 C 16295
C 24192
29 NSS
30 NSS
31 C 12569
32 C 12560
33 R 17820
34 C 24853
35 131- 1232
36 c 12718
37 C 14223
38 C 12965
39 C 14222
40 C 13261
41 126 128
42 138 319
43 113- 424
44 192- 23

Printed in U.S.A.

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

TRANSMISSION AND FINAL DRIVE

220 - USED PRIOR TO S/N 9748634
222 - USED PRIOR TO S/N 9750308
224 - USED PRIOR TO S/N 9751888
444 - USED PRIOR TO S/N 9753175

DESCRIPTION

CASE - 1ransmission . . . . . .. vttt e
BEARING -flange . .. . ... .. ... ...
BEARING - flanged ... . ... e e e

SEAL - axle
BEARING - sleeve

SHAFT - axle, long L.H. (444)
RING - retainer, axle

LOCKWASHER - 1/4”

GEAR - differential
WASHER - pinion thrust
PIN - differential cross

PIN - differential cross lock
SCREW - 3/8 x 5" NF hex cap

KEY - Woodruff, brake idler

BOLT -1/2”" - 13 x 1" hex
LOCKWASHER - 1/2"

BEARING -sleeve . .. ... oo e
PLUG -filleranddrain 1/27. . . .. ... i i il
SEAL -shiftrod . ... .. ... .
BEARING -roller, input shaft . ... ... . ............
CAP-shiftrod ... ... ... .. . . .
SHAFT - axle, short R.H. (220,222 and 224) . . . ... .. ..
SHAFT - axle, short RH. (444). . . .. ...............
SHAFT - axle, long L.H. (220, 222 and 224) . . . ... .. ...

GASKET - transmission cover. . . ... ... oo ...
COVER - transmission . . .. .. ... ... ...

BOLT -1/4x 1/2”NChex. . .. ... .o i
FORK -shift . ... ... . e
ROD -gearshift. .. ... .. ... . ... . . . ... ...
RING -retaining . ... ... .. i
GEAR -clusterinput. . .. .. .. ..
GEAR -highd41ltooth ... ... .. ... ... .. .. ......
GEAR -low bbtooth . . .. ... ... . ..... ... .. .. ...

NUT-lock3/8 " NFhex ... ... ... ... ..........
WASHER -differential . .. ....... ... ..... ... ...
WASHER -spacer. . .. .. ... ... .
GEAR -brakeidler. .. ... .. ...
RING - retainer, brakeidler . .. .. ... ... ... ... ... ...
BRAKEDRUM . .. ... . . .

PIN-roll 3/16 x 1-1/4". . . . .. .. .

C
AR A S AL ERNAER S Sa NN S L S AN S, =N S S s S aNS S W=

January 1979

47




T - v — o — — —— — — — o —

<
TN Y Y <
P\

P Ay Idamr )]

AN




RN

REF. PART NO.
C 24843
1 NSS
2 C 12713
3 C 24804
4 Cc 24803
5 c 13241
6 c 13385
7 Cc 13266
8 F 7232
9 C 12723
10 221- 4
11 C 16699
12 C 22638
13 C 16700
14 C 22637
15 B 52144
16 C 13196
17 C 13197
18 A 50096
19 192- 19
20 13- 1
21 C 12725
22 c 24802
23 C 14168
24 c 14644
25 C 12551
26 C 12552
27 C 16295
C 24192
29 NSS
30 NSS
31 C 12659
32 C 12560
33 R 17820
34 C 24853
35 131- 1232
36 C 12718
37 C 14223
38 C 12965
39 C 14222
40 C 13261
41 126 128
42 138 319
43 13 424
44 192- 23

Printed in U.S.A.

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

TRANSMISSION AND FINAL DRIVE

220 - USED S/N 9748634 AND AFTER
222 - USED S/N 9750308 AND AFTER
224 - USED S/N 9751888 AND AFTER
444 - USED S/N 9753175 AND AFTER

DESCRIPTION

CASE ASSEMBLY - transmission
CASE - transmission
BEARING - flange
BEARING - flange
SEAL - shaft
BEARING - sieeve
BEARING - sleeve
SEAL - shift rod
BEARING - roller
CAP - shift rod

PLUG - 1/2" filler and drain

SHAFT - axle, short R.H. (220, 222 and 224)

SHAFT - axle, short R.H. {444)

SHAFT - axle, long L.H. {220, 222 and 224)

SHAFT - axle, long L.H. (444)

RING - retainer, axle

GASKET - transmission cover

COVER - transmission

BREATHER - transmission

LOCKWASHER - 1/4"

BOLT - 1/4 x 1/2"”" NC hex

FORK - shift

ROD - gear shift

RING - retaining

GEAR - cluster input.

GEAR - high 41 tooth

GEAR - low 55 tooth

KIT - diff. case {includes Ref. 34 and 35)

KIT - differential pinion and side gear

GEAR - differential pinion
GEAR - differential

WASHER - pinion thrust

PIN - differential cross

PIN - differential cross lock

SCREW - 3/8 x 6" NF hex cap

NUT - lock 3/8” NF hex

WASHER - differential

WASHER - spacer

GEAR - brake idler

RING - retainer, brake idler

BRAKE DRUM

KEY - Woodruff, brake idler

BOLT -1/2”-13 x 1" hex
LOCKWASHER - 1/2"

..............................
..............................
.................................

PIN-roll 3/16 x 1-1/4"" . . . ... ..

478

...........

...........

...........

January 1979




48




CASE 220, 222, 224 AND 444 COMPACT TRACTORS 49
HYDRAULIC SYSTEM
REF. PART NO. DESCRIPTION REQ'D
1 C 15335 SUPPORT -pump mounting . ... ....... S 1
2 13 206 BOLT - 3/8" x 3/4" NC hex.supportmounting . . . ............... 4
3 62- 616 BOLT - 3/8” x 1" NF hex soc. hd., pumpmounting - . . . .. .......... 2
4 192- 21 LOCKWASHER - 3/8" zincplated . ... ..ottt 6
5 W 5063-S KEY -square 1/4" x 3/4" {engineshaft). . . .. ... ... ... .. ....... 1
6 C 25207 COUPLING - pump, 9/16" shaft {220, 222) (Seepage 51). . . . .. ... ... 1
6 C 25208 COUPLING - pump, 8/16"" shaft {224, 444) (Seepage 51). . . ... ... ... 1
7 C 24828 PUMP - hyd. 9/16" shaft (repairspage 51 or51B) . ... ............. 1
8 C 17236 FITTING - hyd. 3/4” x 7/8" O RiNg . . .. oo i, 1
9 218- 5007 “O" RING - 5/8" (for C17263 fitting) . . . . ..o v e .. 1
10 C 16794 TUBE - valve to lower motorport {220,222 and224) . . . . ... ........ 1
11 Cc 16793 TUBE - valve to upper motor port (220,222 and 224). . . ... .. ....... 1
12 C 22769 EXCHANGER -heat .. ... .. .. .. e 1
13 214- g CLAMP -hose . . ... . 4
14 C 22902 HOSE - rubber, tank to heat exchanger. . . . . . ... . ..., 1
15 C 24818 RESERVOIR -hydraulicoil .. ... ... ... . ... . ., 1
16 Cc 25237 CAP - reservoir {includes insert). . . ... .. ... ..., 1
17 NSS INSERT - reservoir cap (use C25239and C25240) .. ............. 1
18 C 22947 TIE-hoseclamp ... ... ........ P e e et e ee ettt e et 2
19 214- 256 CLAMP - hose . . .. e e e 2
20 C 24827 HOSE - SUCION ..ottt i ot e e e e e e e 1
21 C 18797 HOSE - hydraulic, pumptovalve. . . .. .. .. . . . . . . 1
22 218- 5006 “O" RING - 1/27 (for C18797) . .. . . i, 1
23 C 19002 TUBE - valve to heatexchanger . . . ... .. .. ... ... . . . ... 1
24 o 16687 TUBE - valve to lower motor port (444){use before S/N 9766840) . . . . .. 1
29 C 25333 TUBE - valve to lower motor port (444) (use S/N 9766840 and after). . . . .. 1
25 C 25334 TUBE - valve to upper motor port (444) {use S/N 9766840 and after) . . . .. 1
25 C 17898 TUBE - valve to upper motor port {444){use before S/N 9766840) . . . . . . 1
26 218- 5107 FITTING - motor port, 90° elbow, “O" Ring .................... 2
27 218- 5007 “O" RING - 5/8” {for 2185107 fitting) . . . .. ... .o . 2
28 C 21495 VALVE - hydraulic control, single spool (220, 222) (repairs page 53). . . . . 1
29 C 21496 VALVE - hydraulic control, two spool (all models with hydraulic
lift) (repairs page B3). . . . . ... . 1
30 182- 246 SCREW -5/16" x 1-1/4" N.C. ............. 2
31 131- 351 NUT -lock 5/16" N.C. hex ... ..o e, 2
32 218- 5062 FITTING - hydraulic valve 5/8" x 7/8” “O” Ring . ... ............. 3
33 218- 5007 “OM RING - 5/8" 3
34 A 30095 SEAL - motor to transmission . .. ... ... ... .. 1
35 C 16697 MOTOR:- hydraulic (220, 222 and 224} {repairspage 55) . ... ........ 1
35 C 14655 MOTOR - hydraulic {44) {repairspage 55) . . . ... ... ... ... . .... 1
36 166- 86 SCREW - 1/2" x 1-1/4”" N.C.flanged 12 pt. .. .. .. o\ o .. 4
37 C 14619 HOSE - rubber, 4" | . . . 1

Printed in U.S.A.

casecoltingersoll.com

November 1979



50

«
\i

casecoltingersoll.com




()

CASE 220, 222, 224 AND 444 COMPACT TRACTORS 51

HYDRAULIC PUMP AND COUPLING

(PARKER-HANNIFIN}

(FOR 220 S/N 9748821 TO 9749036 SEE PAGE 51B)
(FOR 222 S/N 9750516 TO 9750723 SEE PAGE 51B)

REF. PART NO. DESCRIPTION REQ'D
1 C 24828 PUMP - hyd. 9/16"" shaft....... e e e e e e 1
2 C 15729 PIN - doWel . .. e e et 2
3 C 24861 COVER -rear ... .. e e e e e e 1
4 C 15731 GEAR ASSEMBLY - driven .. ...t it it it e iien e ennan 1
5 Cc 15732 MO RING - COVEI . L.t e i it e e e e 2
6 C 15733 BO DY - PUMID . . o e et e et e 1
7 C 15734 COVER - front .. ittt et e e e e e e, 1
8 C 16735 SEAL -shaft. ... . e 1
9 NSS GEAR ASSEMBLY -drive .. ... i it e 1

C 24862 SHAFT - drive . ... e e 1
C 24863 GEAR -Arive ... o i it i i i e e e et e 1
C 24864 KEY - gear . ... e e e s 1
C 24865 RING-retaining. .. ..., o0ttt ittt e e 2

10 C 16737 PLATE - Wear . . .. i e it e e e e 1

1 C 15738 SHIELD -heat. . ... ... e e 1

12 o 15739 GASKET . .. i e e e e 1

13 C 15740 SE AL .. e e e e e 1

14 13- 540 BOLT L e 4

15 C 24866 KEY - 3/167 SQUare. . . oottt et ettt et et e 1

16 C 19115 WASHER . ... e e 4

17 C 20058 COUPLING - pump {220 and 222) ... ... it 1

17 C 20059 COUPLING - pump (224 and 444) . . . . ot e e eeneaenns 1

18 NSS HUB - (orderitem 17} .. .. ... o e 1

19 NSS HUB - (orderitem 17) . .. ot e e e e e e e e 1

20 83- 55 SCREW-set 5/16” x 5/16" NCsockethead. .. ... ........ ... ...... 2

21 A 70112 SPIDER - {(for C 20058 coupling) -« . oo vt i i it e e 1

21 C 15036 SPIDER - {for C20059 coupling) . ......cvvitin i i 1

HEAT EXCHANGER MOUNTS AND MUFFLER SHIELDS
1 C 22894 SUPPORT - heatexchanger . .. ... ... ... . ... . ... 1
2 13 118 BOLT - 5/16" x B/8" . . . . e e 4
3 C 22778 SHIELD - heat, muffler. . . . ... .. ... ... . . . 1
4 113- 1 BOLT - 1/4" X 1/27 ReX Z.D. . . o o e e e e e e e e e e e e 2
5 C 22903 PAD -insulation . .. . .. . . .. e 1
6 C 22874 RETAINER -insulation. . . . ... .. .. e e i it 1
7 C 14246 BRACKET -heatexchanger LH. . ... ... ... ... ........... ... 1
8 C 22790 BRACKET - heatexchanger RH. . . ... .. ... ... .. . .. ... .. ... 1
] 187- 1252 SCREW -1/4" x 1-1/2"'N.C. flathd. Phillips. . . ... ..... ... ... ... 3

Printed in U.S.A.

January 1979




51A




CASE 220, 222, 224 AND 444 COMPACT TRACTORS 51B

HYDRAULIC PUMP AND COUPLING

(BORG-WARNER)
(USED 220 S/N 9748821 TO 9749036)

{USED 222 S/N 9750516 TO 9750723)

REF. PART NO. DESCRIPTION REQ'D
1 ‘NSS PUMP - hyd. 9/16" shaft {order C24828pump) . ... ... ........... 1
2 C 20456 BODY -pump . . .o e e 1
3 NSS COVER ASSEMBLY - pump (order C24828 pump} . . ... . v oo .. 1
4 Cc 20460 GEAR -drive, pUMP . . . ..ot i e e e e e e e e 1
5 C 20461 GEAR -driven, puUmMp . . . .o o e e e e e 1
6 C 20462 PLATE -Wear . . .o vt it e e e e e e e e e e e e e 1
7 NSS SEAL AND RETAINER - wear plate (order C24334 Kit) .......... 1
8 A 35690 RING - retaining .. . . v i it ittt et e e e e e e e e e 1
9 NSS SEAL - “O" Ringf{order C24334 Kit) .. ... ... ... o ... 1

10 221- 849 PLUG - pIPE & oo e e e e e e e e e e e e 1

11 D 58188 PIN -dowel . ... e e e 2

12 NS SEAL - shaft (order C24334 Kit) .. .. .. . i i 1

13 13 424 BOLT-1/4"x1-1/2" NChex,grade 5. . .. ... .. ... .. 4

14 D 58189 WASHER - 1/47 . . i e e 4

15 C 20455 KEY -square 3/167 x 13/16" . . . . .. .. o i e e 1

16 C 20058 COUPLING - 220, 222 . . .t e e e e e e e e e e e e e e ee e e 1

17 NSS HUSB - coupling {orderitem 16). . . . .. ... ... .. .. .. 1

18 NSS HUB - coupling {orderitem 16}, . . ... ... .. . ... .., 1

19 A 70112 SPIDER- {(for C20058 coupling) . . . .. .. ... . . . . i 1

20 83- 55 SETSCREW -5/16" x5/16" N.C.soc.hd. .. ... ... .. .......... 2

C 24334 KIT - seal {includes items 7, 9and 12} . ... . oo ittt e e e 1

HYDRAULIC PUMP (CESSNA)
REF. PART NO. DESCRIPTION REQ'D

NSS PUMP - hyd. 9/16” shaft (use C24828 pumpl....... ..o, 1
1 F 9883 SPRING . ..ttt i e e e e e 2
2 FHO 40600 DIAPHRAGM - wear plate. . .o i v et vt et v e e e i e e e cenan e 1
3 NSS COVER - front {use C24828 pump) . . . oo ot it it e e e 1
4 NSS COVER -rear (Use C248 28 PUMP) . o ot vt i e ieee i i eiiee e 1
5 H 89540 SEAL -shaft. . .o e 1
6 NSS BODY - pump (use C24828 pump) . ... o iiit e i 1
7 H 218347 SEAL -diaphragm .. .. .o ittt e e e 1
8 H 218362 GASKET - back UP. . .o ot ittt e i e e et et e 1
9 A 21075 KEY -3/16" square X .809, . . .. ...ttt e ie e 1

10 H 218354 GASKET - protector .. .. .ot ittt ettt it ia e 1
11 NSS GEAR ASSEMBLY - drive (use C24828 pump). . .................. 1
12 NSS GEAR ASSEMBLY - driven (use C24828 pumpl . . . ... ovve e veean .t 1
13 211- 306 BALL -steel 7/32 . e e e 2
14 H 755413 PIN -dowel 1/4" x 1-1/47 . . . o e et e 2

15 166- 32 BOLT-5/16"-18x 2-1/2"12pt.flange. . . . .. .o viii e 4

Printed in U.S.A. January 1979




52




REF. PART NO.
c 21496
1 A 60273
2 NSS
3 NSS
4 A 7982
5 NSS
6 211- 9
7 c 21507
8 c 17433
9 C 17435
10 129 531
1 C 17439
12 Cc 13200
13 D 59376
14 C 17440
15 C 21505
16 211- 7
17 C 17438
18 C 17443
19 C 17444
20 169- 114
21 221- 841
22 C 21506
23 C 21509
24 C 21508
25 c 21510
C 21504
C 21511
C 18851
c 21495
1 A 60273
2 NSS
3 A 7982
4 NSS
5 211- 9
6 c 21507
7 C 21509
8 C 21508
9 C 21510
10 221- 841
11 C 21506
C 21504

Printed in US. A,

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

HYDRAULIC CONTROL VALVE (TWO SPOOL)

DESCRIPTION

VALVE -control, twospool .. ... .. ... . . . . .. . ... ...

RING - retaining .

SPOOL - motor (Order C21496)
SPOOL - float (Order C21496)

SEAL - spool

BODY -valve (Order C21496) . .. .. ... .. ... .. 0. . ...

BALL - steel 5/16"

SPRING - relief . .

SCREW -reliefadjust . . .... ... ... .. ... .. .. ...
GASKET -reliefadjustcap . ... ...... ..o

CAP - adjust screw
DETENT - spool .
SPACER - detent .

WASHER - return.
SPRING - relief . .

COVER - detent .
SCREW - detent .
SPRING - detent .
SCREW - cover . .

SCREW - adjust,relief. . .............. ... .. .. ... . ...
GASKET -adjustcap .. ............... ... ...

CAP - adjust screw

HYDRAULIC CONTROL VALVE (SINGLE SPOOL)

VALVE -control, single spool . .. .. ... ... ... .. .. .. .. .. ..

RING - retaining .

BALL - steel 5/16”
SPRING - relief . .

CAP - adjust screw
PLUG - 1/4" . | ..

....................................

...................................

....................................

....................................

....................................

...................

e e ek e kS ANITNIN) A L) e e N = e A) = B N) -

-t ok () ed = e a2 i e N) = A -

53

October 1977

casecoltingersoll.com




casecoltingersoll.com




REF. PART NO.
1 A 37247
2 C 12093
3 Cc 24819
4 C 17612
5 C 21518
6 C 18742
7 129- 122
8 Cc 19025
9 ¢ 195- 521
10 132- 320
1 138- 323
C 16697
C 14655
1 C 16616
2 NSS
3 NSS
4 C 14827
5 C 14837
6 NSS
7 Cc 14828
8 D 728563
8 C 14829
9 Cc 14830
10 C 18110
10 C 14831
C 24731
1" NSS
12 NSS
13 D 60857
14 NSS
15 C 18092
15 C 14836
16 28- 662
16 C 14838
17 NSS
C 19037
Cc 19041
NSS
C 18382
NSS
C 16516
C 19040
C 19212

Printed in U.S.A.

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

SPEED CONTROL

DESCRIPTION

KNOB - speed control
BUSHING - lever
LEVER - speed control
SPRING - compression
WASHER - nylon
RCD - control

............................

WASHER -5/16"

HYDRAULIC DRIVE MOTOR

MOTOR - hydraulic, 220, 222 and 224
MOTOR - hydraulic, 444
RING - retaining
SPACER - {See kit below)
SEAL - oil (See kit below)
HOUSING ASSEMBLY
END CAP
SEAL - (See kit below)
SHAFT - coupling
DRIVE LINK - 220, 222 and 224
DRIVE LINK - 444
PLATE - wear

ROTOR ASSEMBLY 444
KIT - manifold

RING - sealing {See kit below)
SLEEVE - 220, 222 and 224
SLEEVE - 444

BOLT 3/8"” x 4- 3/8 NF hex 444’
WASHER - back up, .010" (See kit below)
KIT - “O" ring and seal
RING - seahng
SEAL

RING - retaining
SPACER - seal

casecoltingersoll.com

...................................

...........
...................................
...................................
............................

........................................
............................
..........................................

PIN - cotter 3/32" x 3/4” .. ... ... . ... .. . .. .. ...
PIN-roll 1/8" x 1-3/8" . . .. ... . .

...........

...........

.........................

.................................

.....................................

................................

...........

.........................................

...........

.......................................

.....................
...................

...........

.............................................

........................................

............................................

............................

.............................
.......................................

.........................

....................
........................

.......................................

............................................

............................

...............................

55

2
m
Q
o

_l_;—l_.M_A—l_n_-s.[qﬂd_.._._s—s—l—l—l_t—t—n—n[\)_n_n_l_l_l_l_a

October 1977




casecoltingersoll.com




REF. PART NO.
1 c 24889
2 Vv 34381
3 \' 34392
4 \Y 34384
5 NSS
6 Vv 34383
7 \ 34830
8 \ 34885
9 Vv 34382
10 c 24890
11 c 24891
12 \ 34386
13 \ 34387
14 NSS
15 \Y 34388
16 C 24892
17 v 343N
18 NSS
19 C 24886
20 192- 21
321 1834
C 24880

Printed in U.S.A,

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

STARTER

DESCRIPTION

STARTER ASSEMBLY .. .. .. i,
BOLT-thru. ..o

CAP - end

...........
.................................................
...........
............
...........

............

SPACER -Qear stop. . . .. oo
GEAR -drive. . .. oo,

...........

............
.............
............
............

DECAL - alternator glectrical system .. ..................
DECAL - “DONOTSTRIKE . ...t

57

B A A N e e e 3 e ) ) ) e e e el =3 — N

August 1980




58




)
m
m

QOO NOU A WN —

WWWNRNNMNMNRNRNNORNRN = = ca o3 s
N-=OOPONONBWN=0O©G OO DS WN —

Printed in U.S.A.

PART NO.

24898
24815
24816
14565
23029
24813
19378
14537
18389
21945
23002
21989
18197
18113
23010
24509
14553
22571
24889
34427
24800
O 231281
34435
24301
27251
\ 34433
KO 230722
223- 20
NSS
C 24896
C 25485
C 25486

TOLAOCOOO>PO00000000000000

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

ELECTRICAL SYSTEM

220 -
222.
224 .
444 .

use before S/N 9779977
use before S/N 9781649
use before S/N 9783251
use hefore S/N 9784625

DESCRIPTION

CABLE - solenoid to battery positive {red)

CONNECTOR - rectifier (early production)

CONNECTOR - lights
AMMETER - 30 amps, 12v
RECTIFIER - voltage, 12v (early production)
SWITCH - neutral start {inclucles wire)
INSULATOR - locator

BATTERY - 12v

STARTER - bendix drive {repairs page 57)

STATOR

FUSE - 20 amp (included in harness)

CABLE - battery negative to ground {black)
CONNECTOR - stator

HEADLAMP ASSEMBLY - 12v (repairs page 61}

BREAKER CONTACT ASSEMBLY - ignition {repairs page 63)
WIRE - solenoid to micro switch
RECTIFIER - voltage, 12v (late production)
CONNECTOR - rectifier {late production)

59

REQ'D

o e i e T T e & b B e T T ST P

August 1980




59A

BATTERY

&
3/

&

START

-LIGHTS

W

R/

/

IGNITION

IGNITION SWITCH TERMINALS




X
m
o

—
WOV HWN —

WNNNNNNMNNONNN= 2 2 @2 aa
COONOOUEWN-_LQOQOO~NOOHSWN —

Printed in U.S.A.

PART NO.

25564
24815
24816
14565
23029
24813
25486
14537
18389
25485
23002
21989
18197
18113
23010
24509
25499
22571
24889
34427
24800
0O 231281
34435
24301
27251
v 34433
KO 230722
223- 20
NSS
C 25563

L OOO0OPOODODOOOOOOOOOOOO

POCXRO

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

ELECTRICAL SYSTEM

220 - use S/N 9779977 and after
222 - use S/N 9781649 and after
224 - use S/N 9783251 and after
444 - use S/N 9784625 and after

DESCRIPTION

HARNESS -wire . ... ... .. .
HARNESS -wire . .. ... . ..
CABLE - solenoid to starter {black). .. .. .............. ..
CABLE - solenoid to battery positive {red) .. .. ........ ...
CABLE - battery negative to ground (black)
CONNECTOR - stator

CONNECTOR -lights . ... ... ... . .. .
AMMETER - 30 amps, 12v ... ...t
RECTIFIER - voltage, 12v. . .. ... oo
SWITCH - neutral start (includes wire). .. ................
INSULATOR -locator. ... oo oo e
BATTERY - 12v . oo e

CAP -battery . ... ...
SWITCH ASSEMBLY - ignition (includes key and lockwasher)

KEY -ignition. ... ... . .
SOLENOID -start 12v. .. ... o,
HEADLAMP ASSEMBLY - 12v {repairs page 61)
STARTER - bendix drive (repairs page 57)
STATOR ..
SWITCH - neutral start, PTO ... ... .. ... ... ... .. .....
COIL - ignition, 12v {includes bracket)

BRACKET -coilmounting. .. ......................
SPARK PLUG - {includes gasket). . . .. ..................

GASKET -sparkplug . . ... oo
KIT - high tension cable
CONDENSER ... .. e
FUSE - 20 amp {included in harness)

BREAKER CONTACT ASSEMBLY - ignition {repairs page 63)

WIRE - solenoid to micro switch

598

L JUNIr G G W ST (U P N N L * 2 T T S St S e N

August 1980







REF. PART NO.
1 C 23330
2 c 23012
3 131- 629
4 187- 1047
c 22571
5 NSS
6 A 41264
7 C 14304
8 c 22573
9 113- 1
10 193- 57
LA 129- 101
12 11 140
13 192- 19
14 129- 162
15 129- 27
16 193- 26
17 111 202
18 11 108
19 129- 102
20 182- 9
21 129- 13
22 192- 13
23 C 24069
24 187- 1844
25 22 58
26 113- 3
27 193- 29
28 113- 17
29 c 10836
30 187- 484

Printed in U.S.A.

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

ELECTRICAL SYSTEM HARDWARE

DESCRIPTION

NUT - switchmounting . .. .......... ... . . .. ..
LOCKWASHER - internal tooth . .. .......... ... ... .....
NUT -speed type “U" . .. .. .. .
SCREW - #8 x 1/2" self tapping, rd. head Phillips . . .........
HEADLAMP ASSEMBLY . ... ... ... . . .
RECEPTACLE - headlamp (order C22571}. ... ..........
BULB-headlamp ........ ... . i,
GASKET -headlamp. ... ............... TN
LENS -headlamp . ... .o
BOLT-1/4"-20x 1/2"hex . .. ... i

BOLT-1/4"-20x 1-1/8"rd. headsg. neck ...............
LOCKWASHER - 1/4" . . e i
NUT-5/18"" NF hex ... . e e
NUT -A10N.F hex. ..o e

BOLT -5/16" x 3/4"' N.C. rd. headsq. neck ..............
BOLT-1/4""x 3/4" N.C.rd. headsq.neck . ...............
NUT-5/18" NChex . ...
SCREW-#4-40x3/4N.C.panhead ... ..................

NUT - #4 - 40 hex , . .

LOCKWASHER -#4 . ... ... . e i
COVER -terminal ........ .o i e
SCREW -#10x 1-1/2" N.F.selftap . .......cvooonen. .,
BOLT -5/16 x 1/2N.C. hex,selftap. . ........oo ..
BOLT -1/4"-20x 3/4"hex .. ..ot e
LOCK WASHER - B/18" ... ... i e i
BOLT -1/4" -20x 1-1/4" " hex . ... i
NUT -speed type. . .o vt e et
SCREW - self tapping. . oot v i i et

..........

..........

..........

..........

..........

..........

..........

..........

..........

61

REQ'D

NN =2RONN= 2GRN 2 2 RO NNDNNRNWOITN AN = 2N D

August 1980




62




CASE 220, 222, 224 AND 444 COMPACT TRACTORS 63

D70115 FLOOD AND TAIL LAMP (OPTIONAL)

REF. PART NO. DESCRIPTION ’ REQ'D
1 D 70115 LIGHT ASSEMBLY -floodand tail . ............c..ciiiiiniiinenna. 1
2 A 25213 RETAINER -sealedbeam ... ....... ..ot iiniinneirnrnnnns 1
3 A 40855 LAMP -sealed beam A4400X . . .o v ittt ittt ettt et 1
4 ' 33686 BULB-1ail #1141 .. ittt ittt ittt e eraraaanaennaannas 1
5 NSS . SHELL - light (order D70115 light assembly). ..................... 1
6 193- 543 SCREW AND LOCKWASHER - #8-32x3/8”"N.C............cvuvn. 1
7 A 34046 BRACKET -mounting . v oot i r et iiie it ie e ienet e raanannarannsnns 1
8 113- 209 BOLT -3/8" x 1-1/2" N.C. heX ... vttr ittt et ettt 1
9 192- 21 LOCKWASHER - 3/8" . ...ttt et ittt e it iaanrananas 1

10 129- 103 NUT - 3/8 " NG heX oottt it e ettt e e e caen e anaenns 1

1 10923 WASHER -bearing . .. ... . i i it e i et inaann 1

12 192- 23 LOCKWASHER - 172" . ittt it et e cienan e iraanans 1

13 129- 105 NUT - 127 NG heX. . ottt e e e et e e e e iiian 1

BREAKER CONTACTS

1 NSS LEAD - breaker contact {order from local supplier) . ... ............ 1
2 NSS BRACKET -breaker CONTACTS. & . v v v v v vt v it e et e me e e et e enme e 1
3 \Y 34421 SCREW - #10 x 3/8” round head, zincplated . . .. ................ 4
4 KO 275182 L0 I LY R 1
5 \Y) 34857 COVER -breakercontact . .. ... .. ... ..ttt enennnennnnn 1
6 KO 220174 GASKET - COVET ittt i i e it e e ittt s st et 1
7 187- 408 SCREW - #6 x 3/8 self-tapping . . oo v v i v vt i it e e et e et 1
8 173- 224 SCREW-#8x 1/4" N.C.round head. . .. .. ...ttt innnnn. 1
9 193- b5 LOCKWASHER - #8 internaltooth. . . .. ... ... .. v .. 1
10 C 24135 POINT SET - breaker contactassembly, . . . ... ... v nnn.. 1
11 C 23870 ROD -breakercontact push . . . . . . . ittt ittt it ettt eeen 1
Printed in U.S.A. October 1977

~casecoltingersoll.com



KEEP ALL JNIELDS W PLACE
SEFGAE STARTWNG ENGWE: DISENGAGE Arncwmuv DANE ANO
PLACE TRAVEL CONTROL LEVER YO MEUTRA!

TO FARN TRACTOR PLACE TRAVEL LEVER INTO NEUTRAL, 3£
FARKING BRAKE, DISEMGAGE ATTACHMENT DRIVE, $HUT OFF ENGINE

OFF AND REMOVE IGNTTION REY.

LIGHTS —Oé WHEN OPERATING ON INCLINE, PLACE TRANBMIASION N LOW RANGE
=~ ETOF ENGINE AND WATT FOR ALL MOVEMENT TO STOP BEFORE
1GNITION — "% ENTE 1O TAACTOR, ANGIOR ATTACHMENTE T RO 0
MEEP PEOPLE AND PETE A SAFE DMTANCE AWAY FRAOM THE MACHING .
sTanT—
TRAVEL I’)ONY"OL AVTACHMENT
LIFY
PllU‘tRA o~
RETARD Attano ﬁ \\(-)/,
....m\\\ ///.n.*..o e
" " W
AMMETER
CLUTCH *
BRAKE @
GASBSOLINE o
onLY
[PARXING BRAKE] TN
[PARKING BRAKE]
{E} LOCK m

(12) ()

hydriv

casecoltingersoll.com @




()

REF. PART NO.

1 321- 2677
2 321- 18
3 321- 4767
4 321- 3585
5 321- 1788
6 321- 2110
7 321- 3909
8 321- 4162
9 321- 4163
10 321- 4164
11 321- 4165
12 321- 4155
13 321- 4156
14 321- 4147
15 321- 4150
16 321- 4151
17 321- 4152
2 321- 4728
3 321- 4764
4 321- 4734
5 321- 4693
6 321- 4697
7 321- 469

Printed in U.S.A,

CASE 220, 222, 224 AND 444 COMPACT TRACTORS 65

(English)

DESCRIPTION REQ'D
DECAL-"CASE”, fender. ... ... . i i it c e es 1
DECAL -gasoline .............. P 1
DECAL - hydraulic reservoir . . . ..o it it i e et e e e e 1
DECAL -instrument panel. . . ... ... e i 1
DECAL -shift range. . .. oot it e e e e e e 1
DECAL -parkingbrake . .. ... .. .. i e 1
DECAL -clutch, brake. . .. ... . e e e 1
DECAL-hood top, 220. . . ... . i e e 1
DECAL -hood 10p, 222, . . .. . e 1
DECAL -hood top, 224. . . .. . e e 1
DECAL-hood top, 444, . . .. .. .. . e 1
DECAL -hood, R.H. (shown) .. ... ... . ... ... . . .. . . . .. ..., 1
DECAL -hood, L.H. .. .. e e 1
DECAL - fender, 220" . . . ... . . e 1
DECAL -fender, 222" . .. e e 1
DECAL - fender, “224" . . e 1
DECAL - fender, “444" .. .. . e 1

(French and English)
DECAL - gasoline .. .. i e e e e e 1
DECAL - hydraulic reservoir. . .. ..ottt i i i e e e 1
DECAL - instrument panel . . ... . . i it e 1
DECAL -shiftrange . .. .. .. . i i i e e e 1
DECAL - parking brake. . .. ... .0 i i e e 1
DECAL -clutch, brake . . . ... .. i e e e e 1

DECALS
USED PRIOR TO S/N:

9749188 — 220
9750875 — 222
9752340 — 224
9753695 — 444

January 1979

casecoltingersoll.com




65A

AcAuTIiON

OFF

uouu—Oé
‘ Emmnon—"&_
STARYT — D

on
/®\
AV'AC;‘MINY TRAVEL CONTROL
DRIVE
AtTANOD

oFs

L]

ﬁaumn(n

CLUTCH
BRAKE

RANGE _g_(_(lCYOH
o

s

hydeiv

hydriv

KEEP ALL BHIELDE IN PLACE

BEFORE STAATING ENGINE: DISENGAGE ATTACHMENT DANVE AND
PLACE TRAVEL CONTROL LEVER INTO REUTRAL,

TO PARK THACTOR: PLACE THAVEL LEVER INTD NEUTHAL. SE¥
PARKIMG BRAKE, DISENGAJE ATTACHMENT DAIVE, SHUT OFF ENGINE
AND REMOVE IGNTTION NEY

WMER OPENATING ON INCLIKE, PLACE TRANSMISSION W LOW NANGE
ATQP ENGINE AND WAIT SOR ALL MOVEMENT TO 37OP BEFORE
DISMOUNTING TRACTOR, SEFORE SENVICING ON MAKING ADJUET
MENTS 7O TRACTOR AND/OR ATTACHMENTS

KEEF PEOPLE AND PETS A SARE DISTANCE AWAY FROM THE MACHIVE.

FLOAT

<O

ATTACHMENT
LIFT

Twrn

Ritaso

e [P

Samavier Seevevey
QL oLy

@

GABOLINE
ONLY

[PARKING BRAKE]

[

bydriv

hlydlgilvj




CASE 220, 222, 224 AND 444 COMPACT TRACTORS

A~
|
|
REF. PART NO.
1 321. 5097
2 321 18
3 321- 4767
4 321- 3685
5 321- 1788
6 321- 2110
7 321- 3909
8 321- 5103
9 321- 5104
10 321- 5105
11 321- 5106
12 321- 5100
13 321- 5101
14 321- 5040
=
1 NSS
2 321- 4728
3 321- 4764
4 321- 4734
5 321- 4693
6 321- 4697
7 321- 4696
8 NSS
9 NSS
10 NSS
1 NSS
12 NSS
13 NSS
14 NSS
S~

Printed in U.S.A.

DECALS

USE S/N AND AFTER
9749188 - 220
9750875 — 222
9752340 — 224
9753695 — 444

(English)

DESCRIPTION

DECAL - “Case’ seat back . .. ... .ottt
DECAL - gasoline. . ..o .ov ittt et ettt et e
DECAL - hydraulic reservoir . ... ..o vt it et iie e
DECAL - instrument panel .. .. .. . e e
DECAL - shift range. . . oo vt et et e e e e e e
DECAL - parking brake . . ... ... it it e e
DECAL -clutch, brake. . . ... .o i it e et e e e e
DECAL -hood top, 220. . . ..ot e e e
DECAL - hood t0P, 222, .. ottt et e e e
DECAL-hood top, 224. . . .. ... et e e
DECAL -hood top, 444. . . ... .. e
DECAL -hood R. H. {shown) ....... ... ... ... . ..
DECAL-hood L. H. .. ... e

(French)

DECAL - “Case” seat back ... ........iuiii it
DECAL -gasoline. .. ...
DECAL - hydraulic reservoir .. ...ttt e e e e i
DECAL -instrument panel .. ............c.i ittt
DECAL -shiftrange. ... ...t e e e
DECAL -parking brake . .. ... i e e
DECAL -clutch, brake. . .. .. .o et e
DECAL -hood top, 220. . . .. ..ttt e e e et
DECAL -hood top, 222, . . . oo e e e e e e e
DECAL -hood top, 224. . . ..ot e e e
DECAL -hood top, 444, .. . .. e e
DECAL -hood R. H. (shown) . ... ... ... .
DECAL -hood L. H. ... e e
MEDALLION - “Case’ ... . e e e

658

-
m
R
lw)

N U Qi Qi G W i S S Qe g §

R U U\ UF G VG T (U U G Y (T Gy

January 1979




66

g

.T ‘.
MR

cbﬂm'—ﬂf’%&w\

/

bl

.__.,_._,_.,

’ /.ﬂ. .«
L




REF. PART NO.

NSS
129

195-
111-

B WRN =

NSS
129-
195-
11-

W N -

Printed in U.S.A.

105
533
521

105
533
525

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

K8 WHEEL WEIGHTS — MODEL 220, 222, AND 224
DESCRIPTION

WEIGHT - wheel 55 ib. (Order as Machinery ltem)
NUT - 1/2° NC hex
WASHER - 1/2”

K10 WHEEL WEIGHTS — MODEL 444

WEIGHT - wheet 75 Ib. (Order as Machinery Item)
NUT - 1/2’* NC hex

casecoltingersoll.com

.......
...........................
.............................

................

...........................
..............................

..........

..........

October 1977

67

SN




casecoltingersoll.com




REF. PART NO.
1 C 18808
2 219- 404
3 Cc 18251
4 132- 310
5 132 361
6 C 17249
7 Cc 17250
8 113- 207
9 131- 1181
10 Cc 16163
11 A 37247
12 C 12093
13 132- 320
14 195- 533
15 C 21518
16 c 17612
17 195- 521
18 Cc 18742
19 129- 122
20 c 19025
21 113 207
22 131- 1181
23 195 104
24 C 18810
25 C 17536
26 C 21496
27 218 5056
28 C 17224
29 C 17734
30 NSS
3N C 16133
32 C 19104
33 C 17732
34 NSS
35 NSS
36 NSS
Cc 17268
Cc 13106

Printed in U.S.A.

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

MODEL J30 HYDRAULIC LIFT

DESCRIPTION

CROSS SHAFT ASSEMBLY . . ... ...........
FITTING -dube . . . ... ... . i
PIN -cylindertolever. .. .% .. ........ ......
PIN -cotter 1/8”" x 1. .. ......... AP

BRACKET - mounting, bottom_ , . . ... ........
BOLT-3/8"x 1"NChex .................
NUT-3/8"NChex .. ........ ... ...,
LEVER -liftcontrol. . .. .. .. ........... ...
KNOB -control lever. .. . ... ...............
BUSHING - liftlever. . .. ..................
PIN - cotter 3/32” x 3/4" ... ... ... .. .. ....
WASHER - 1/2" . .
WASHER -nylon. . .. ... ... ... ... ...
SPRING -controllever . ... ... .............
WASHER -5/16". . . ... .. .. ... .. ... ... ...
ROD -control . .. ... .. ... . ... ...

BRACKET -cylinder . .. ..........c.c.....
PIN-cylinderfoot . .....................
VALVE - hydraulic, 2spool. . . .. ... .........
FITTING - valve (includes 2185004 “O" ring). . . . .
HOSE -short -« v v v it et et e e e e e e e
HOSE-long - « -« o o v o i e e e e e
CYLINDER - lift {order (1) C19475 and (1} C17579)

BODY -cylinder. . .. . ... o e

ROD AND PISTON ASSEMBLY. .. .........

KiT - seal, cylinder {consists of items 34, 35, and 36)
COVER -lubefitting - - - -« v v o v v i i e e

casecoltingersoll.com

...............

...............

BRACKET - mounting, top . . . .............. ’

...............

...............

...............

...............

...............

...............

...............

...............

...............

...............

...............

...............

................

...............

...............

- N) b ot e ot ot ek wd N e =2 A AININ) i D o E o B AENNS W - -

October 1977

69




70

casecoltingersoll.com



CASE 220, 222, 224 AND 444 COMPACT TRACTORS

H26 AND J26 THREE POINT HITCH

Vo FRAME, LIFT RODS AND ARMS
REF. PART NO. DESCRIPTION REQ'D
1 C 19740 HITCH PLATE ASSEMBLY. . . . ... . e e e 1
2 219- 405 FITTING - tube . ... et e e e e e e e e 2
C 24447 ROD ASSEMBLY - lift R.H. .. ... . e 1
3 C 14722 NUT -diftrod . o 1
4 C 14724 ROD ASSEMBLY - R H. lift .. ... ... . e 1
5 138- 308 PIN -roll 1/8 x 3" . e e e e 1
6 132- 9 PIN - cotter 3/18 x 17 . . . . .. e e e e 6
7 195- 541 WASHER - plain 5/8" . . .. o e e 4
8 C 147156 ARM - it L e e e 2
9 C 14991 CHAIN - stay 19 HnKs « . v i v ittt i s e e e e et e e e e e e e n s 1
10 113 118 BOLT -5/16 x 5/8" hex, zincplated . . .. ...... ... ... .. ..... 2
11 131- 176 NUT -lock 5/1687 NC hex . ... .. i e e e e e e e e 2
12 B 52118 PIN - KK . e e e e 2
13 A 30338 PIN - KHK . e e e e 3
14 C 14725 ROD - tift LLH. o e e 1
15 C 14717 PEN - Clevis . o o e e e e e e e 1
C 14712 LINK ASSEMBLY . . o e e e e e e e 1
16 C 14703 CENTER TUBE ASSEMBLY . . .. . . i it e e e e e 1
17 C 14709 BALL END ASSEMBLY RH. THREAD ......... ... ...... 1
18 C 14710 BALL END ASSEMBLY LH. THREAD .. ...... ... ... ...... 1
19 138- 59 PIN - rolt 1/8 x 7/8" . . o e e e e 2
20 C 16128 PIN - clevis 5/8 x 3 . . . i e e e e e 1
N H26 AND J26 THREE POINT HITCH
CYLINDER AND DRAWBAR MOUNTING
1 C 19740 HITCH PLATE ASSEMBLY . ... . i i s e e e i 1
2 C 14975 PIN - lower cylinder mounting . . ... ... .. . ittt it 1
3 C 14976 PIN - upper cylinder mounting . . .. ... .. .. ..ttt annn. 1
4 132- 310 PIN - cotter 1/8 X 17 . . e e e e e e 3
5 113- 417 BOLT - 1/2 x 1-1/4" NC, hex, zincplated. . . . .. . . . .. 2
~
Printed in U.S.A. November 1979

- casecoltingersoll.com




72

casecoltingersoll.com




REF. PART NO.
1 221- 1139
2 221- 1375
3 C 25369
4 C 25368
5 218 5291
6 NSS
7 C 19476
8 c 19469
9 c 14692
10 C 14970
1 A 7623
12 A 30971
13 218 5479
1 C 14872
2 C 14568
3 113 425

Printed in U.S. A,

CASE 220, 222, 224 AND 444 COMPACT TRACTORS 73

MODEL H26 AND J26 THREE POINT HITCH AND
HYDRAULIC CONNECTIONS AND COMPONENTS

DESCRIPTION REQ'D

NIPPLE - 1/4 x 3"
ELBOW -90° . .
HOSE - hydraulic short
HOSE - hydrauliclong . ... . ... it i e i
FITTING - tee {Includes 2185004 O’ ring){early production)
CYLINDER ASSEMBLY - (order {1} C18480 and (1) C19481)
BODY -cylinder . . .. . .. e e e
ROD AND PISTON ASSEMBLY
FOOT -cylinder . . . . .. e e e e et e e s
SEAL -wiper .. .........
“0” RING
YO RING L e e
FITTING - tee, swivel {late production) ..........iiiieiiian ...

...........................

NN = =t e N = = =

MODEL F-27 HITCH ADAPTER

BRACKET - hitch adapter . . . .. . . ... ... ... .. i 1
PIN -drawbar . . . .. . e e e 1
BOLT - 1/2x 3" NChex, zincplated. ... ... ... . ... 4

November 1979

casecoltingersoll.com



casecoltingersoll.com




CASE 220, 222, 224 AND 444 COMPACT TRACTORS

MODEL J22, J24, K22 AND K24 SLEEVE HITCH

REF. PART NO. DESCRIPTION
1 C 22218 HITCH FRAME ASSEMBLY {444){J24, K24). . .. ... ...
2 c 14457 ARM - Lift (J22,J24) . . . ... ..
2 C 25371 ARM - lift (K22, K24) . .. ..o i
3 195- 541 WASHER - plain 21/32" . . . . . . e
4 C 10898 PIN -safety. . . . ... ... . e
5 C 14459 BRACKET - hitch mounting R.H.shown ... .........
5 C 14460 BRACKET - hitchmounting LH. .. ...............
6 13 410 BOLT - 1/2 x 1-1/2” NC hex, zincplated . . . ..........
7 192- 23 LOCKWASHER - 1/2” zincplated . ................
8 C 25382 PLATE - liftlever. . . . .. . i i i i
9 113- 417 BOLT - 1/2 x 1-1/4”" NC hex, zincplated . . . ... ... ...,
10 129 105 NUT - 1/2”" NC hex, zincplated . .. ................
1 195- 545 WASHER - plain 3/4" zincplated . .. .. .............
12 132- 306 PIN -cotter 3/16 x 1-3/4"" . . . . .. .. . ... ...
13 113- 476 BOLT - 1/2 x 2-3/4” NC hex, zincplated . .. ..........
14 C 14568 PIN -drawbar . . . . .. .. .. ...
15 C 23707 HITCH FRAME ASSEMBLY (220, 222 and 224}(J22, K22)

Printed in U.S.A.

casecoltingersoll.com

............

75

sl
m
Q
Q

..........

..........

..........

- NNNBNL,OA2=2NN -

November 1979




76

casecoltingersoll.com




Y

~NOOORWN =

QONDHUO S WN -

PART NO.

C 16581
C 17161
C 17162
13- M7
195- 533
25- 108
192- 23
C 17859
Cc 17863
C 17860
Cc 17636
111- 317
113 207
129- 103
192- 21
195- 525

Printed in U.S.A.

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

MODEL K18 FRONT END WEIGHT BRACKETS

DESCRIPTION

BRACKET - mounting
BRACE - rear

BOLT - 1/2 x 1-1/4”” NC hex, zinc plated
WASHER - 1/2” zinc plated
NUT - 1/2” NC hex, zinc plated
LOCKWASHER - 1/2”

MODEL H13 WEIGHT BOX

FRAME - weight box
BOX - weight
SUPPORT - weight box
PLATE - hitch
BOLT - 3/8” x 1" round head, square neck
BOLT - 3/8" x 1" NC hex
NUT - 3/8” NC hex
LOCKWASHER - 3/8”
WASHER - 3/8"”

.........................

October 1977

77




78

PR

e
e b, NS e o w

e
~ s

s

-~
=

o~

1 AT

& pirriers

ol e,

R
AR |
e Vg

\

AN, |
.

" oe e




CASE 220, 222, 224 AND 444 COMPACT TRACTORS 79

J17, K17 AND L17 HYDRAULIC PTO KIT

s

REF. PART NO. DESCRIPTION REQ'D
1 C 18281 VALVE-PTOcontrol (J17, L7} .. ..o . 1
2 218- 457 FITTING - straight 3/4" NPT x 5/8 tube. . . . ... ... i, 1
3 218 494 FITTING - elbow 90° 3/4” NPT x5/8"tube ... ...c.uuuiuuunnnn. 1
4 218- 927 FITTING - elbow 90° 1/2" NPT x 1/2" female NPSM swivel . .. .. ..... 2
5 Cc 23337 BRACKET -valve mounting . . .. ... ...ttt inernnnnnnnns 1
6 13- 206 BOLT -3/8 hex NC x 3/4 . . . i it ettt an s 4
7 192- 21 LOCKWASHER - 3/8" .. .t i it it et et e et 4
8 C 23888 TUBE - PTO valve to travel control valve (J17, K17) ... .. .. ........ 1
8 C 25343 TUBE - PTO valve to travel control valve (LT7) . ... ... ... o 1
9 C 25344 TUBE -pump to PTOvalve (L17) ... ie i e i iaeaees 1
9 C 23962 TUBE -pump to PTOvalve (J17, K17). . . . .. .. . i i 1

10 218- 5232 FITTING - 90° swivel elbow 37° x 37° flare 3/4” NPT x 5/8" tube ... .. 1

1 113- 103 BOLT -5/167 X 17 NCHEX + v v v vttt et e e e et ettt ee e ta e nnn 3

12 195- 521 WASHER - B5/16" . . i i e e e e e e e 3

13 192- 20 LOCKWASHER - 5/168" . ... .. .t annn SN 3

14 NSS VALVE - control (K17} {use C18281) - ... .- i viiiiiiieiviiinnnn 1

/ .

Printed in U.S.A. Novemnber 1979

casecoltingersoll.com S



80

casecoltingersoll.com




81

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

~— J17 AND L17 HYDRAULIC PTO VALVE
J17, K17 AND L17 LEVER ASSEMBLY
REF. PART NO. DESCRIPTION REQ'D
1 c 18281 VALVE -control . . . . e e 1
2 Cc 11891 SEAL - U CUP . o oo e e e e e e e 2
3 132- 5 PIN - cotter 1/16" x 172" . . e e e e e e e e e e e 1
4 36627 PIN-handle . .. ... e e e e e 1
5 C 19422 BRACKET -handle. . . . ... . ittt et et e e eee e 1
6 71- 410 SCREW - 1/4” x5/8" NC fillister head. . . . . ... o v i vttt e e iennn 2
7 36628 LOCKWASHER - 1/4" . s e e e e e eeenan .3
8 NSS BODY AND SPOOL ASSEMBLY (use C1828tvalve) ... .......... 1
9 C 11895 ADAPTER -spost . . o it e e e e e e 1
10 95. 4 WASHER - plain 178" . . . . . e e e e e e e 1
1 75- 48 SCREW - 1/4”" x 1/2” rd. hd. machine . . . . . .. ... i 1
12 C 11893 BONNET -detent . ... ..ttt e e e et e e e e e eieas 1
13 C 11901 PIN - detent . .. e e e e e 1
14 C 11892 SPRING -detent . . . . e e e e e e 1
15 C 11886 WASHER -detent spring . . . . ... vttt i e e e it e en e 1
16 C 11887 CAP - detent . . . e e e e e, 1
17 169- 108 SCREW - bonnet #8-32 x 1-1/4" fillister head . . . . ... ... ....... 4
18 C 19423 LEVER -valve. . . . e e e e 1
19 221 842 PLUG -relief 3/87 NPT . .. . e e e e nn 1
20 D 39712 SHIM - 010" thick. . . . .o e e e e e e e e e e e e e UA
21 T 40189 SPRING -relief . ... . e e e e e 1
22 A 55894 SHIM - 020" thick. . . . .. i e e et e eeeaan UA
23 211- 11 BALL -relief 3/8" . . .o it e e 1
24 C 18417 SEAT -relief . . . e e e 1
25 A 27891 “O" RING -refiefseat. . ..o it it i e e e e e 1
26 A 37247 KNOB-hand throttle . . .. .. ... . i ettt e e et s aaenns 1
27 C 12127 BUSHING - nylon ..o i e e e e e e e e e e e 1
/\. \%
K-17 HYDRAULIC PTO VALVE
1 NSS VALVE - control {use C18281 valve) .. ... ... ..o iiireneinnnnnnn. 1
2 NSS BODY - valve {(order C182BT valve) ... vvivii i inanns 1
3 NSS SPOOL -valve (order C18281Tvalve) « « oo v v v it et i ns 1
4 195- 533 WASHER - 8P00. . ..ttt e e e e e e 2
5 H 202416 _ RETAINER -sp0ool . . ... e e e e 1
6 173- 38 SCREW - 88t .. it e e 1
7 (™ 24984 COVER -detentandrelief. ... .. ... .. it inainann. 1
8 C 24986 SPRING -detent . . ..ottt e e e e 1
9 211- 7 BALL -detent, 1/4" steel . ..ot i ittt ittt e et et e e 1
10 113- 3 BOLT - 1/4" - 20X 3/8" heX. . v vt ot e e e e e e e i 4
11 192. 19 LOCKWASHER - 1747 . e e e 4
12 H 35592 SEAT -relief i e e e e 1
13 C 24989 SHIM - pressure adjust ... oottt ittt i ittt e 1
14 C 24985 PIN - it oottt e e e e e e e e e e e e e 1
15 211- 103 BALL -relief, 5/16 steel . ... i e e e 1
16 Cc 24988 SPRING - relief .. e i e e e e e 1
17 C 24983 V- PACKING .. e e 1
18 C 24987 WASHER - backup ... .. i e 1
19 L 32176 O RING L e e e 1
20 A 15888 O RING L e e e 1
Printed in U.S.A. November 1979

casecoltingersoll.com




82

a2 ma.

>

ey
——

casecoltingersoll.com




CASE 220, 222, 224 AND 444 COMPACT TRACTORS

MODEL L19 AND M19 FLOW CONTROL VALVE KIT

I
REF. PART NO.
1 C 23618
A 27365
F 62023
2 C 18720
3 A 61683
4 13- 12
4 13- 15
5 131- 1180
6 218- 485
7 218 445
8 C 25390
9 C 23407
10 C 23600
11 C 19405
12 c 18721
13 214- 6
14 C 25392
14 C 23879
15 C 21592
16 C 25391
17 113- 2
o C 18719
. 321- 4699
SN

Printed in US.A.

DESCRIPTION

VALVE - flow control .« .« o o o i i i e i e e e e e
“O” RING-shaft 3/4” x 16/16"" . . .. ................

RING - retaining - shaft . 867 1.D. ...................
LEVER -valve- - - « oo i e e

KNOB -dever. .. .. . e e e
BOLT -1/4" x2-1/2” NChex (L19) . . . . ............
BOLT-1/4"-20x 2-1/4" NChex (M19). . ..............

FITTING -straight 1/2”" NPT, . ... ... ... i
TUBE - flow control valve totube. . . ... ... ... ......
TUBE -bypasstoreturnline .. ..... ... .. ... ....
TUBE -valve to tractorvalve , .. ... ...............
TUBE -heatexchanger . ... .....................
HOSE -return . . . . oo e e e e
CLAMP -hose . . .o ot it i et e e s

TUBE-PTOvalvetotube (L19) . . . ................
SPACER-(L19) . ..., .. i i
PLATE -adapter (M19) ... ... ..ot iin i,
BOLT-1/4"-20x 5/8"NChex (M19) ................
DECAL - valve, "“slow - fast” (English) . .. ............
DECAL - valve, “slow - fast” {French) ..................

..........

..........

...........

...........

..........

83

"
m
e
o

BN = A s = A= g NN =N —

November 1979




83A

/




CASE 220, 222, 224 AND 444 COMPACT TRACTORS

L7 HOLDING VALVE (220, 222 AND 224 ALL)

L9 HOLDING VALVE (444 BEFORE S/N 9766840)
M9 HOLDING VALVE (444 S/N 9766840 AND AFTER)

/’~-
REF. PART NO.
1 C 24995
2 o 24990
2 C 24992
2 C 25341
3 C 25342
3 C 24991
3 C 24993
4 C 24994
5 218- 5062
6 218- 5007
7 218- 5066
8 218- 5006
9 218- 5117
10 218- 5006
11 218- 5404
12 218- 5006
13 218- 5251
14 218- 5007
A 7623
e
1 C 25572
2 C 25574
3 C 25791
4 C 25792
5 13- 417
o

Printed in U.S.A,

DESCRIPTION

VALVE - holding {includes “O"" ring). . .. ................
TUBE -valve tovalve (L-7) .. ... . ... ... .. . ... ... ...

TUBE - valve to valve (L-9)
TUBE - valve to valve {M9)

TUBE - valve to valve (L-7)

CONNECTOR - straight, male/female swivel

L11 WEIGHT KIT

TUBE -valvetovalve (MO}, . . ... .. .. .. ... .. . . .. .. .. ..

TUBE -valve tovalve (L-9) . ... .. ... ... .. .. ... .....
TUBE -valvetomotor. . ... ... ... .. ... . . ..
CONNECTOR - straight, male . ............. oo ...,
TOURING L
CONNECTOR - straight, male . ........................
“O"RING L

...........
...........
...........

..............

"OURING L

...........

..........

....................................

838

REQ'D

N —m = m = e a N) = W= = el ad = =

N = — N

August 1980




83C

- ®

! DRIVE BELY INSTALLATION_‘
. AAAAAAAAAA . \ I
! ORWECLUTCH - /g |
g

3

xxxxx

T ———————
ROTATING MACHINE PARTS Y K SPRING
STAY CLEAR, KEEP s
SHIELOS INSTALLED TO HELP i
PROTECT FROM CLOTHING
ENTANGLEMENT AND INJURY.,




CASE 220, 222, 224 AND 444 COMPACT TRACTORS 83D

L29 PTO MOUNTING FRAME, SHIELD, IDLERS AND GEAR COVER

REF. PART NO. DESCRIPTION REQ'D
1 C 25800 FRAME - mounting. .. ..oouit e e e e 1
2 C 25815 COVER -gear....... ... 1
3 221- 4 PLUG - 0it oo 1
4 113- 3 BOLT - 1/4" - 20X 3/4" hex . . oo e 9
5 195- 521 WASHER - 5/16". . . . o 9
6 131- 1180 NUT - 1/8" - 20 heX. .o e 9
7 C 25817 SHIELD -PTO. ... 1
8 121- 106 BOLT - 5/16" - 18 x 1/2",special ......... ... ... ... ... . . .. . 3
9 C 25370 PULLEY - “V"groove. .. ..ot e 1

10 113- 206 BOLT -3/8" - 18X 3/8" . .. 1

1" 193- 68 LOCK WASHER -special. ................. ... .. ... . ... 1

12 195. 103 WASHER - 3/8”. . .. 1

13 C 25822 ARM -idler ... 1

14 R 30880 BUSHING -sleeve ............... ... ..o i 2

15 F 51571 PULLEY -flatidler. . ......... ... ... o 1

16 113- 412 BOLT - 1/27 - 13 X 1:3/8" heX oo oo 1

17 131- 165 NUT - 1/2" lock, hexX. . ..o 1

18 195. 541 WASHER - 5/8". .. ... 1

19 132 318 PIN -cotter 5/32" X 17 ..o 1

20 C 16870 SPRING - tension. . .. ... ... oot 1

L29 SPINDLES, DECALS AND BELT
1 C 25806 HOUSING - PTO shaft. ... oot e e 1
2 C 25807 WASHER - thrust . .. oo e e 2

3 195- 2131 WASHER - spacer. . . ..ot e 1
4 C 25808 SHAFT - spline. . ..ot e 1
5 A 7409 RING -retainer. . ..o i e e e 1
6 C 25828 BEARING - roller. ... oot e e e 2
7 C 25814 GEAR - driven ..ottt e 1
8 83- . 68 SET SCREW - 3/8" . . .t 2
9 B 18323 KEY - /18" X 2 e 1

10 113- 206 BOLT-3/8" - 16X 3/8 " heX . oo vt e e 8

11 192- 21 LOCK WASHER - 3/8" ..ttt e e e i 8

12 C 17666 HOUSING -spindle . ..., 1

13 A 70280 BEARING ... 2

14 A 63279 RING - retaining. ... ..ve i e e e 2

15 C 10810 SPACER - bearing. . ..o vvve e e e 1

16 C 25541 WASHER -spacer. .. ... it 2

17 C 25810 SPINDLE - input . .o oot e e e e e e e 1

18 Cc 25813 PULLEY -spindle. .. .......oo i 1

19 H 61168 KEY -3/18" square x 7/8" . . ... e 1

20 131 1331 NUT - 3/8" - 16 10Ck, NeX. o v v e e e et e e e e e e 1

21 321 1571 DECAL - "Case”. . 2. ot 1

22 321 3710 DECAL - "“Warning” . .. ... e e 1

23 C 17462 DECAL -drive belt. . . ... . e 1

C 23539 BELT -drive (444,446,448 . ... .. ... . 1
Cc 23538. BELT - drive (210, 220, 222, 224) .. . ...\t 1

Printed in U.S.A. August 1980




NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
10923 63 1 C 11529 25 18 C 14329 21 26
33686 63 4 C 11529 49 16 C 14457 75 2
36627 81 4 C 11545 25 19 C 14459 75 5
36628 81 7 C 11545 49 17 C 14460 75 5
40035 11 20 C 11886 81 15 C 14506 29 4
40035 13 20 C 11887 81 16 C 14525 45 14
40035 15 20 C 11891 81 2 o} 14534 37 12
40035 17 28 C 11892 81 14 o} 14537 59 8
40035 19 28 C 11893 81 12 C 14553 59 17
40035 21 28 C 11895 81 9 C 14565 59 4
49485 29 24 C 11801 81 13 C 14568 73 2
A 7982 53 3 C 11906 39 5 c 14568 75 14
A 7982 53 4 C 12093 55 2 C 14619 49 37
A 24508 59 16 C 120893 69 12 C 14644 47 24
A 25213 63 2 C 12110 43 5 [ 14655 49 35
A 27001 1 23 C 12111 43 6 C 14655 55
A 27001 13 23 C 12127 81 27 c 14690 25 20
A 27001 15 23 C 12224 29 2 c 14692 73 9
A 27251 59 25 C 12370 43 7 Cc 14703 71 16
A 27365 17 39 C 12551 47 25 C 14709 71 17
A 27365 19 39 c 12562 47 26 C 14710 71 18
A 27365 83 C 12559 47 31 C 14712 71
A 27891 81 25 C 12560 47 32 Cc 14715 71 8
A 30064 43 10 C 12713 47 2 C 14717 Al 15
A 30095 49 34 c 12718 47 36 c 14722 71 3
A 30338 71 13 C 12723 47 10 c 14724 71 4
A 30881 39 10 C 12725 47 21 C 14725 71 14
A 30881 39 1" C 12965 47 38 C 14728 37 22
A 34046 63 7 C 12975 39 9 C 14729 35 17
A 37247 31 1 C 12975 39 10 C 14730 35 17
A 37247 55 1 C 12975 41 20 C 14827 55 4
A 37247 69 11 C 13106 39 7 Cc 14828 55 7
A 37247 81 26 C 13106 39 8 Cc 14829 55 8
A 39519 31 8 C 13106 41 C 14830 55 9
A 40855 63 3 C 13106 43 C 14831 55 10
A 50096 47 18 C 13106 45 C 14836 55 15
A 55894 81 22 C 13106 69 C 14837 b5 5
A 60273 53 1 C 13196 47 16 C 14838 55 16
A 60273 53 1 C 13197 47 17 c 14872 73 1
A 61683 83 3 C 13200 53 12 o 14806 17 44
A 62079 25 15 C 13271 47 9 C 14906 19 44
A 70062 43 1 C 13241 47 5 C 14906 21 44
A 70080 5 7 C 13261 47 40 C 14906 31 11
A 70112 51 21 [ 13266 47 8 C 14953 17 38
A 70185 43 8 C 13360 45 1 Cc 14953 19 38
A 72077 27 3 C 13385 47 6 C 14975 71 2
A 72078 27 8 o] 13716 39 6 (o4 14976 71 3
A 72083 27 15 C 13770 47 1 C 14991 71 9
A 72099 27 5 C 14168 47 23 o] 15036 51 21
A 72103 27 11 Cc 14200 41 6 C 15096 41 16
B 52118 71 12 C 14201 41 7 C 15335 49 1
B 52144 47 15 C 14222 47 39 C 15410 37 9
C 10314 43 2 [ 14223 47 37 C 15615 33 6
C 10372 5 8 C 14246 51 7 C 15557 33 10
C 10372 23 13 C 14304 61 7 C 15564 45 1
c 10657 25 14 C 14305 61 6 C 15718 33 3
C 10678 25 3 o 14399 17 26 C 15726 5t 17
C 10898 75 4 Cc 14399 19 26 C 15729 51 2




NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
C 15731 51 4 c 17268 73 13 C 18793 29 3
c 15732 51 5 Cc 17281 45 3 C 18797 49 21
c 15733 51 6 C 17298 51 17 Cc 18808 69 1
C 15734 51 7 c 17433 53 8 c 18809 45 1
c 15735 51 8 o 17435 53 9 C 18810 69 24
C 15737 51 10 9 17438 53 17 C 18811 45 4
C 15738 51 1 C 17439 53 11 c 18812 39 1
C 15739 51 12 C 17440 53 14 c 18813 39 1
C 15740 51 13 C 17443 53 18 C 18814 17 43
C 15746 33 21 C 17444 53 19 C 18814 19 43
C 16128 71 20 ic 17536 69 25 C 18814 21 43
C 16133 69 31 c 17612 55 4 C 18851 53

c 16163 69 10 c 17612 69 16 C 18871 43 4
C 16164 43 6 c 17636 77 4 C 18890 35 14
C 16200 41 4 c 17717 29 1 c 18992 41 5
C 16295 47 27 C 17732 69 33 Cc 19002 49 23
C 16339 47 22 c 17734 69 29 C 19025 55 8
C 16362 35 9 C 17859 77 1 C 19025 69 20
C 16373 35 " C 17860 77 3 C 19037 55

c 16379 43 8 c 17863 77 2 c 19040 55

C 16393 37 17 c 17898 49 25 Cc 19041 55

C 16404 37 2 c 18014 41 2 C 19104 69 32
C 16408 37 1 c 18017 41 21 C 19115 51 16
C 16429 37 7 C 18002 55 15 C 19183 43 2
C 16444 37 15 c 18097 11 24 C 19212 55

o 16445 37 15 (o} 18097 13 24 c 19378 59 7
C 16446 37 16 C 18097 15 24 Cc 19405 83 11
C 16447 37 16 C 18097 17 34 c 19417 37 6
C 16449 29 1 C 18097 19 34 c 19418 79 5
C 16516 55 C 18097 21 34 C 19422 81 5
c 16516 55 1 C 18098 29 14 C 19423 81 18
C 16581 77 1 C 18099 29 30 C 19469 73 8
c 16616 33 1 c 18101 1 18 C 19476 73 7
c 16687 49 24 C 18110 55 10 c 19740 71 1
o 16697 49 35 (o 18113 59 14 C 19740 71 i
(o 16697 55 C 18147 43 7 C 19767 31 15
C 16699 47 11 C 18150 35 14 C 19867 31 12
c 16700 47 13 c 18153 35 8 c 20036 31 7
C 16744 47 3 C 18197 59 13 C 20041 31 14
C 16786 33 12 C 18216 5 3 C 20053 31 20
C 16793 49 11 c 18251 69 3 C 20058 49 6
C 16794 49 10 c 18281 79 1 C 20059 49 6
(o 16945 41 1 c 18281 81 1 C 20093 31 5
(o 17066 37 20 C 18312 29 3 C 21495 49 28
o 17067 45 13 C 18382 55 C 21495 53

Cc 171562 37 14 C 18389 59 9 C 21496 49 29
C 17161 77 2 C 18417 81 24 C 21496 53

c 17162 77 3 C 18711 41 12 c 21496 69 26
C 17188 73 3 C 18719 83 C 21504 53

Cc 17189 73 4 c 18720 83 2 C 21505 53 15
c 17216 37 19 I 18721 83 12 c 21506 53 11
C 17224 69 28 c 18733 35 5 C 21506 53 22
(o} 17236 49 8 c 18742 55 8 C 21507 53 6
C 17249 45 6 c 18742 69 18 C 21507 53 7
C 17249 69 6 c 18777 39 2 C 21508 53 8
c 17250 45 7 c 18779 39 3 c 21508 63 24
c 17250 69 7 C 18782 39 3 c 21509 53 7
C 17268 69 c 18784 39 2 C 21509 63 23

casecoltingersoll.com




86 NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
C 21510 53 9 C 23012 61 2 C 24438 43 9
C 21510 53 25 C 23029 59 5 C 24447 71

C 21511 53 C 23033 33 " C 24490 21 1
C 21518 55 5 Cc 23049 25 C 24491 21 38
C 21518 69 15 C 23049 27 C 24495 21 11
C 21526 39 18 Cc 23126 29 26 C 24652 27 3
C 21526 39 18 C 23135 13 18 C 24702 5 1
C 21527 39 16 C 23135 15 18 C 24731 55

C 21527 39 17 C 23245 33 g C 24743 33 16
C 21529 39 21 C 23330 61 1 C 24761 43 15
C 21530 39 21 C 23391 33 20 c 24769 35 1
C 21582 83 15 o 23407 83 9 C 24771 35 1
C 21814 17 1 C 23527 25 12 C 24774 33

C 21814 19 1 C 23527 35 3 C 24792 31 3
C 21814 21 12 C 23600 83 10 o) 24794 31 2
c 21857 43 9 C 23612 83 8 C 24795 43 22
C 21872 43 1 c 23618 83 1 c 24796 43 22
C 21945 59 10 C 23624 33 19 C 24800 59 21
C 21984 25 16 C 23625 33 14 Cc 24813 59 6
C 21989 59 12 C 23627 33 18 c 24815 59 2
C 22023 35 4 C 23630 33 13 C 24816 59 3
C 22218 75 1 C 23677 33 2 C 24818 49 15
C 22278 39 5 C 23707 75 15 C 24819 55 3
C 22278 39 12 C 23740 33 8 C 24820 35 21
C 22568 39 19 C 23815 25 17 C 24821 35 20
C 22568 39 19 C 23858 23 1 Cc 24822 35 25
C 22571 59 18 o 23860 23 8 C 24827 49 20
Cc 22571 61 o} 23860 25 2 C 24828 49 7
C 22573 61 8 C 23870 63 1 C 24828 51 1
C 22637 47 14 C 23879 83 14 C 24839 75 8
C 22638 47 12 Cc 23883 43 16 C 24851 25 8
C 22671 33 7 C 23888 79 8 C 24853 47 34
C 22684 25 1 C 23899 43 14 C 24861 51 3
C 22698 11 13 o 23909 43 10 C 24862 51

C 22698 13 13 c 23910 43 " C 24863 51

C 22698 15 13 C 23962 79 9 C 24864 51

C 22699 17 23 C 24069 61 23 c 24865 51

Cc 22699 19 23 Cc 24098 41 18 o 24866 51 15
C 22699 21 23 Cc 24135 63 10 C 24869 65 3
C 22747 5 2 c 24137 35 12 C 24872 31 3
C 22769 49 12 C 24138 17 8 C 24879 25 6
C 22775 35 2 C 24139 17 7 c 24880 57

o 22778 51 3 Cc 24140 19 8 c 24882 17 32
C 22790 51 8 C 24141 19 7 C 24882 19 32
Cc 22819 5 12 Cc 24142 21 8 C 24882 21 32
C 22859 5 13 C 24143 21 7 C 24882 59 20
C 22860 5 14 o 24192 47 C 24883 17 21
C 22874 b1 6 C 24290 17 31 c 24883 19 21
c 22889 5 10 c 24290 19 31 C 24883 21 24
C 22894 51 1 Cc 24290 21 31 C 24884 7 21
C 22902 49 14 C 24295 5 9 (o 24884 7 44
C 22903 51 5 C 24301 59 24 c 24884 o) 21
C 22904 29 2 C 24318 37 - 8 C 24885 7 25
C 22947 49 18 C 24319 37 8 C 24885 7 48
C 22992 39 13 Cc 24408 25 1 c 24885 9 25
C 22992 39 13 C 24408 27 C 24886 57 19
C 23002 59 1 Cc 24433 43 3 C 24887 23 9
Cc 23010 59 15 C 24435 43 1 C 24887 25 13

casecoltingersoll.com




NUMERICAL INDEX 87

PART PAGE REF PART PAGE  REF. PART PAGE  REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
C 24888 17 ‘ KO 230170 19 9 KO 235289 1 16
C 24888 19 KO 230170 21 9 KO 235290 1 16
C 24889 57 1 KO 230722 59 27 KO 235353 17 20
c 24889 59 19 KO 231032 7 5 KO 235353 19 20
c 24890 57 10 KO 231032 9 5 KO 235353 21 20
c 24891 57 " KO 231032 23 2 KO 235353 23 4
c 24892 57 16 KO 231281 59 22 KO 235447 27 10
c 24896 59 30 KO 231355 29 31 KO 235448 27 9
c 24898 59 1 KO 235003 11 1 KO 235476 29 25
c 24910 57 KO 235003 13 1 KO 235496 29 12
D 22988 29 4 KO 235003 15 1 KO 235582 9 15
D 31045 47 4 KO 235004 1 7 KO 235631 7 10
D 39712 81 20 KO  235007-S 7 17 KO 235631 9 10
D 59376 53 13 KO  235007-S 7 40 KO 235652 25 5
D 60857 55 13 KO  235007-S 9 17 KO 235748 17 42
D 70115 63 1 KO  235007-S 17 10 KO 235748 19 42
D 72853 55 8 KO  235007-S 19 10 KO 235748 21 42
F 19892 27 16 KO  235007-S 21 10 KO 235757 17 29
F 62023 83 KO 235008 7 15 KO 235757 19 29
HO 43034 29 16 KO 235008 7 38 KO 235757 21 29
KOA 235139 11 10 KO 235010 7 19 KO 235757 23 5
KOA 235567 1 15 KO 235010 7 42 KO 235811 13 7
KOA 235569 1 15 KO 235011 7 18 KO 235811 15 7
KOA 235571 11 15 KO 235011 7 41 KO 235826 7 14
KOA 235611 11 6 KO 235011 9 18 KO 235826 7 37
KOA 235616 1 15 KO 235025 17 16 KO 235889 13 2
KOA 235827 13 6 KO 235025 19 16 KO 235890 13 16
KOA 235864 13 15 KO 235025 21 16 KO 235891 13 16
KOA 235865 13 156 KO 235025 23 3 KO 235892 13 16
KOA 235866 13 156 KO 235026 17 17 KO 236285 17 22
KOA 235867 13 15 KO 235026 19 17 KO 236285 19 22
KOA 236919 29 34 KO 235047 7 9 KO 236285 21 25
KOA 237344 13 10, KO 235047 9 9 KO 236675 17 4
KOA 237344 15 10, KO 235048 7 6 KO 236676 25 9
KOA 237401 15 6 KO 235048 9 6 KO 236763 15 2
KOA 237402 15 15 KO 235048 23 11 KO 236764 15 16
KOA 237403 15 15 KO 235053 7 27 KO 236765 15 16
KOA 237404 15 15 KO 235053 7 50 KO 236766 15 16
KOA 237405 15 15 KO 235053 9 28 KO 237064 21 6
KOA 237559 29 32 KO 235057 23 14 KO 237064 23 ]
KOA 237653 29 8 KO 235070 17 29 KO 237130 29 22
KOB 235949 13 22 KO 235070 19 29 KO 237277 17 49
KOB 236364 11 22 KO 235070 21 29 KO 237277 19 49
KOB 237034 15 22 KO 235070 23 5 KO 237277 21 49
KOD 235327 7 22 KO 235084 29 19 KO 237421 5 10
KOD 235327 7 45 KO 235085 29 18 KO 237423 5 4
KOD 235327 9 22 KO 235086 29 17 KO 237520 25 4
KO 200380 27 1 KO 235117 7 8 KO 237658 17 5
KO 200383 27 4 KO 235117 9 8 KO 237658 19 5
KO 220174 23 7 KO 235118 7 7 KO 237658 21 5
KO 220174 63 6 KO 235118 9 7 KO 237658 23 15
KO 230011 7 20 KO 2351258 17 1 KO 237670 19 4
KO 230011 7 43 KO  235125.S 19 11 KO 237670 21 4
KO 230020 9 20 KO  235125S 29 29 KO 237672 9 14
KO 230170 7 16 KO 235168 9 19 KO 237677 25 4
KO 230170 7 39 KO 235277 29 23 KO 237895 5 1
KO 230170 9 16 KO 235287 11 2 KO 270158 17 2
KO 230170 17 9 KO 235288 1 16 KO 270158 19 2

casecoltingersoll.com




88

NUMERICAL INDEX

PART PAGE  REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
KO 270158 21 2 W 5063-S 15 21 13- 12 83 4
KO 270889 17 3 W 5063-S 49 5 113- 17 29 9
KO 270889 19 3 13 102 a1 11
KO 270889 21 3 13- 103 25 7
KO 275066 7 26 13- 103 79 11
KO 275066 7 49 113 107 19 33
KO 275066 9 27 113- 1118 51 2
KO 275067 7 26 113- 118 71 10
KO 275087 7 49 HARDWARE CODE NUMBERS 113 122 37 11
KO 275067 9 27 113 206 41 13
KO 275143 7 4 13- 410 25 7 13- 206 49 2
KO 275143 9 4 13- 48 17 19 113 206 79 6
KO 275144 7 11 13- 48 19 19 13- 207 17 33
KO 275144 9 11 13- 48 21 19 113 207 21 33
KO 275144 23 12 13- 48 25 3 113- 207 31 19
KO 275182 63 4 13- 514 35 15 113- 207 33 22
KO 275220 7 3 13- 540 51 14 113- 207 45 8
KO 275220 ) 3 22- 58 61 25 113 207 69 8
KO 275231 27 5 25- 108 77 6 113- 207 69 21
KO 275341 5 6 28- 662 55 16 113- 207 77 6
KO 275341 23 10 41- 18 17 13 113 209 17 14
KO 275341 25 1 a- 18 19 13 113 209 19 14
KO 275690 20 15 41- 18 21 13 113 209 21 14
0 2815N 33 15 61- 510 5 7 113 209 63 8
R 16287 11 19 62- 616 49 3 113- 219 29 6
R 16287 13 19 - 410 81 6 113- 410 75 6
R 16287 15 19 71- 412 25 9 113- 417 71 5
R 16287 17 27 75- 48 81 1 113- 417 75 9
R 16287 19 27 83- 55 51 20 13- 417 77 4
R 16287 21 27 92 3 29 21 13- 424 35 19
R 17820 47 33 92- 4 7 2 13- 424 37 4
T 40189 81 21 g2- 4 9 2 13- 424 45 3
v 34346 7 28 92- 4 17 18 113- 424 47 43
Y 34346 7 51 92- 4 19 18 113- 425 73 3
v 34346 9 26 92- 4 21 18 113- 427 37 3
Y 34381 57 2 92- 4 25 2 13- 441 37 3
v 34382 57 9 92- 4 25 8 113- 476 75 13
v 34383 57 6 92- 4 29 13 113 2262 43 12
Y 34384 57 4 92- 6 1 12 121- 106 37 13
v 34386 57 12 92- 6 13 12 126- 16 a1 17
v 34387 57 13 92- 6 15 12 126- 128 47 a1
v 34388 57 15 92- 6 17 15 129 13 61 21
Y] 34391 57 17 92- 6 19 15 129- 17 29 7
v 34392 57 3 92- 6 21 15 120 27 61 15
Vv 34404 25 5 95- 4 81 10 120- 37 29 20
v 34418 17 12 11- 3 29 5 129 101 35 24
v 34418 19 12 111- 108 61 18 120 101 61 11
\Y; 34418 20 27 11- 131 61 12 129- 102 5 6
v 34419 29 28 - 202 61 17 129- 102 61 19
v 34421 29 35 11- 256 5 4 129- 103 17 47
v 34421 63 3 11 317 77 5 129- 103 19 47
v 34433 59 26 11- 521 67 4 129 103 21 47
v 34435 59 23 11- 525 67 4 129- 103 63 10
v 34830 57 7 13- 1 35 22 120- 103 77 2
Vv 34857 63 5 13- 1 47 20 129 105 63 13
v 34885 57 8 13- 51 51 4 120- 105 67 2
W 5063-S 11 21 13- 1 61 9 129- 105 67 2
W 5063-S 13 21 113- 3 61 26 120- 105 75 10

casecoltingersoll.com




NUMERICAL INDEX 89

PART . PAGE  REF. PART PAGE  REF. PART PAGE  REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
129 122 55 7 138 319 47 42 193 57 35 26
129 122 61 14 138 323 55 1 193 57 61 10
129 122 69 19 138- 2054 45 10 193- 76 33 5
129- 125 33 17 141- 4 43 20 193 99 17 24
129- 143 17 46 151- 210 29 5 193 99 19 24
129- 143 19 46 164- 40 33 4 103 99 21 17
120- 143 21 46 164- 42 45 5 195. 104 31 17
129- 143 43 13 164- 50 29 9 195 104 69 23
129- 165 39 15 166- 86 49 36 195 126 3t 18
129- 365 39 16 169- 108 81 17 195 518 29 10
129- 365 39 17 169- 114 53 20 195 521 45 12
129. 409 5 5 171- 247 49 30 195- 521 55 9
129 409 7 1 173- 224 63 8 195- 521 69 17
129. 409 9 1 173- 96 21 21 195- 521 79 12
129- 409 29 11 177- 94 5 8 195- 524 37 18
129- 531 53 10 182- 9 61 20 195- 525 77 9
131- 164 43 5 182 541 17 25 195 533 43 17
131- 176 71 11 182- 541 19 25 195 533 67 3
131- 178 37 21 182- 541 21 35 195 533 69 14
131- 301 1 26 187- 408 63 7 195 533 77 5
131- 301 13 26 187- 1046 39 n 195- 541 11 25
131- 301 15 26 187- 1046 39 12 195- 541 13 25
131- 301 17 37 187- 1047 61 4 195- 541 15 25
131- 301 19 37 187- 1252 51 9 195 541 17 36
131- 301 21 37 187- 1844 61 24 195. 541 19 36
131- 351 49 31 192 13 61 22 196. 541 21 36
131- 366 47 35 192- 18 29 6 195- 541 71 7
131- 629 61 3 192- 18 61 16 195- 541 75 3
131- 1112 41 8 192- 19 35 23 195- 545 75 11
131- 1113 41 3 192- 19 47 19 195- 2021 37 10
131- 1115 83 5 192- 19 61 13 195- 2021 41 9
131- 1181 31 16 192- 20 5 5 1965- 2069 31 21
131- 1181 45 9 192- 20 25 6 195. 2069 41 15
131- 1181 69 9 192- 20 35 16 205- 27 17 30
131- 1181 69 22 192 20 41 10 205- 27 19 30
131- 1318 35 6 192 20 79 13 205 27 21 30
132 5 81 3 192 21 29 7 211- 7 53 16
132 46 35 10 192- 21 33 23 211- 9 53 5
132- 91 31 9 192 21 41 14 211- 9 53 6
132- 91 71 6 192 21 49 4 211- 1 81 23
132- 306 75 12 192- 21 57 20 213 4 43 19
132 310 31 10 192 21 63 9 214 6 83 13
132- 310 43 18 192- 21 77 8 214- 9 49 13
132 310 69 4 192 21 79 7 214- 103 25 4
132 310 71 4 192 23 35 18 214- 256 49 19
132- 311 39 8 192- 23 37 5 214- 272 5 "
132- 311 39 9 192- 23 39 14 217- 292 25 21
132- 320 55 10 192- 23 45 2 218 445 83 7
132- 320 69 13 192 23 47 44 218 457 79 2
132- 321 43 21 192- 23 63 12 218- 485 83 6
132- 361 69 5 192- 23 75 7 218 494 79 3
138 59 71 19 192. 23 77 7 218- 927 79 4
138 96 31 6 193- 5 63 9 218- 5006 49 22
138 99 39 4 193 6 5 9 218- 5007 49 9
138- 99 39 4 193- 26 21 22 218 5007 49 27
138 308 71 5 193- 28 25 10 218- 5007 49 33
138 319 35 13 193- 543 63 6 218 5056 69 27
138 319 43 3 193- 56 29 8 218 5062 49 32

casecoltingersoll.com ,



NUMERICAL INDEX

PART PAGE REF.
NO. NO. NO.
218- 5107 49 26
218- 5232 79 10
218 5291 3 5
219 17 39 20
219 403 43 4
219 404 39 6
279 404 39 7 a
219 404 41 19
219 404 45 2
219 404 69 2
219 405 7 2
221- 4 47 7
221- 841 53 10
221- 841 53 21
221- 842 81 19
221. 1134 73 1
221- 1375 73 2
221- 1412 17 45
221- 1412 19 45
221- 1412 21 45
223 20 59 28
321- 18 65 2
321- 1788 65 5
321- 2110 65 6
321- 2677 76 1
321- 3585 65 4
321- 3909 65 7
321- 4147 65 14
321- 4150 65 15
321- 4151 65 16
321- 4152 65 17
321- 41565 65 12
321- 4156 65 13
321- 4162 65 8
321- 4163 65 9
321- 4164 65 10
321- 4165 65 11
353- 406 46 7
353- 442 31 13
353 462 31 4

casecoltingersoll.com




casecoltingersoll.com



